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Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iine|:|.

2. This book was prepared based on information available in Feb. 2025.
3. Parts are subject to changes in design without prior notice.
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F AR MACHINE BODY

BAES —|Z f;’_ e
No. | PARTS No. |3 | S| |5 |QTY 2 & DESCRIPTION
1 60384 x| x| x| *x| 1 |XKAKZZE SUPPORT BAR
2 | 61018 x| x| x| x| 1 |EWH TOP COVER
3 | 60227-02 x [ % [*[*x| 1 |CDEAVILAZIL DIAL BUSHING, CD
4 | B150607 x [ x [ x| *| 2 |EWHRITLEE RUBBER CAP, 32.8
5 | 60229 x| x| *x[*x| 1 | KFHN— COVER, ;T/TAKE-UP LEVER
6 | 60204 x| *x [ % [*x| 1 |KFEHN—L BOLT, SOCKET M4X0.7 L=6
7 | 31207 * [ * [ * [ %[ 1 | REFAN—LTYIvr— WASHER, PLAIN M4
8 | 60228 x| x| x| x| 1 | ERS—FSwFD SHEET PACKING
9 | 30066 * [ * [ x| x| 7 |[LE#Ri BOLT, SOCKET M5X0.8 L=12
10 | 27172 x| x| *|[x| 5 [74 SET SCREW, SOCKET M6X1 L=8
13 | 60002 * [ x| x| x| 1 |@EK FACE PLATE
14 | B159150 x| k| [ x| 1 |@ERILE RUBBER CAP, 20.5
16 | 60004 * [ x| k| * | 1 |[ERHS OIL WICK, 130
17 | 60003 * |k [ x| k| 1 |ER/VFY PACKING, F-PLATE
18 | 27177 * [ % [ %[ %[ 2 [EHRL BOLT, SOCKET M5X0.8 L=16
19 | B117936 x [ x| %[ %[ 3 |#HENTLE RUBBER CAP, 9.4
20 | 20218 x| x [ x[ x| 1 |TLiE RUBBER CAP
21 | 20161 [ x| x[*x] 1 D@m= OIL WINDOW
22 | 8040 * [ % | x| *| 2 |O3—FA/N—IE SCREW 9/64X40 L=8
23 | 30025 * | x| x| *| 2 [a—FhAN—LETyiv— WASHER, PLAIN L3.5
25 | B159928 x| x| k[ * [ 1 [ZYFAHRCIIE RUBBER CAP,15
26 | B159150 x| x| x| x| 1 |a—FRadLk RUBBER CAP, 20.5
27 | B142743 x| x| —|—| 1 |[FLYULH—74e RUBBER CAP, 27.5
28 | B159928 x| x| —|—| 1 [ZYFEHUHF—iRNHE  |RUBBER CAP, 15
29 | B142374 x| x| x| x| 2 |/N\wHLN—BEHT Y BUSH, DRY ; L=20
30 | B140063 x| k| [ % | 1 [/NvHLIA—Rbysi— PIN, DOWEL
32 | B153132 x| ®x | x| %[ 1 |/%wHLs\—Rbys/\—Fa1—T |NYLON TUBE, L=13.5
33 | B140063 x| x| * [ x| 1 [/ \vHLIN=ZT)4 2Ry~ |PIN, DOWEL
34 | B104821 x [ x [ * [ %[ 1 |/N\vHLN—BHT LI RUBBER CAP, 10.5
35 | 30046 * [ x [ * [ x[ 1 | 7—RERIE SCREW, TRUSS M4X0.7 L=4
36 | 31207 * [ x| * [ %[ 1 | 7—REFLETYIY— WASHER, PLAIN M4
37 | 12132 * x| x| 1 [ZELR BED SLIDE
38 | 6031-01 * |k | k[ 1 [ZLIRILEDHHRL SCREW  11/64X40 L=9
42 | 60358 x| x| x| x| 1 |RyFLER UPPER COVER ASSY, BED
43 | 60359 k[ ok [k [ [ 1 | NyFEMR/NVFY SHEET PACKING, BED
44 | 30075 * [ * [ * [ %[ 10 |NybLEiRLE BOLT, SOCKET M4X0.7 L=8
45 | B105113 x| x| x| x| 1 [ RouFfamRe SCREW 1/2X28 L=5
46 | B105215 x| x| x| x| 2 [RouRgmR/ Syx PACKING
47 | 60357 * [k | x| x| 1 |ZBBKIUSAT PIPE
48 | 60371 ¥ | x| x| x| 1 |ZERAREZ—IL(T TUBE, 120
49 | 60364 [ [ *x [ x| 1 | RuRmig OIL CAP, BED
50 | B140518 * [ x| [x| 1 [ RNuREEHHERE SCREW 5/16X28 L=10
51 | B081007 x| x| kx| 1 | RNyRREUIHEMIEO0Y2Y [0 RING, P7
63 | B159150 * | x| k[ x| 1 [RBEHS—TLRE RUBBER CAP
64 | 60360 x| x| x| x| 1 |AMNWF—=D OIL GAUGE
65 | 37229 x [ x[x[x| 2 |74 SET SCREW, SOCKET M4X0.7 L=5
66 | 61531 * [k [ x[x [ 1 |KEZZBEER) SUPPORT BAR (LONG)
67 | 61533 * [ * [ % [ x| 1 |PREAEH N N—IR INTERMEDIATE CASE COVER
68 | 30046 * [k | x| x| 4 |AREFEH/N—IRIE SCREW, TRUSS M4X0.7 L=4
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L EhRH{%.~ UPPER

SHAFT MECHANISM

BAES —|Z ‘;-j e
No. | PARTS No. |=2| |5 | |QTY 2 % DESCRIPTION
1 60007 x [ x [ x [ %[ 1 | Lk UPPER SHAFT
2 60015 x [ x [ % [*[ 1 |OFUDF—TavAhL CRANK MOTION CAM
3 11031 [ % [ % [ 1 | EEHRTYS (@) BEARING, UPPER SHAFT
4 18607 x| x [ x [ X% 1 |OFUONLIEA) SCREW 9/32X28 L=16
5 27172 * [k | x| *| 1 |U9529HLIEB) SET SCREW, SOCKET M6X1 L=8
6 30066 * [ % [ %[ %[ 2 [0EHSISUHHERL BOLT, SOCKET M5X0.8 L=12
7 35999 x [ % [*[*| 1 [90EHSUHIE SET SCREW, SOCKET M6X1 L=6
8 60011 x [ * [ *x[*] 1 |NSoH— BALANCER
9 28027 * |k |k [k 1 [NFUH—IE SET SCREW, SOCKET M8X1.25 L=12
10 | 60009 x [ x[*x[*| 1 | ELEBRAS— () BR-COLLAR, M U-SHAFT
11 27172 * [ % [ % [*| 2 |EE#HBRAS—(H)IE SET SCREW, SOCKET M6X1 L=8
12 | 60010 * [k | x| % | 1 | EEARTYH(F) BEARING
13 | 60223 x|k [ x [k 1 |REEHF— COLLAR, BOBBIN WINDER
14 | 35999 * [k | x| %[ 2 |RBZTHS—IE SET SCREW, SOCKET M6X1 L=6
15 | 60224-A x| x| x| *| 1 | ERJLNT—1) (#0) UPPER BELT PULLEY ASSY
16 | 60225 x| x| x| *| 1 | ERJLNT—1)—IE(A) SET SCREW, SOCKET M6X1 L=12
17 | 28043 * | x| x| *| 1 | EX)LNT—1)—IE(B) SET SCREW, SOCKET M6X1 L=10
18 | 60008 x| x| x| *| 1 | EE#BRAS—(1%) BR-COLLAR, B ;U-SHAFT
19 | 60013 x| *x | % | %[ 1 | EEBRAS—(1R)ILHER RETAINING RING, EXTERNAL C20
20 | 27172 x| x| % | *| 2 | EEBRAS—(#)LE SET SCREW, SOCKET M6X1 L=8
21 60014 x| x| x| *%| 1 | EERTYLH(1R) BEARING
22 | 61647 x|k | k| X[ 1 |BZAIVTR)LE TIMING BELT
23 | 60225 x| % | % | % | 1 | T—1—1EAEMY LK SET SCREW, SOCKET M6X1 L=12
24 | 28043 x|k | k| %[ 1 | T—)—1EBXIZFH% SET SCREW, SOCKET M6X1 L=10
25 | 61529 x| % | *x|*| 1 | T—1— PULLEY COMPLETE
26 | 37031 * [ x| x| *| 1 [F—)—#LAL SCREW, FLAT M6X1 L=16
27 | 37028 x|k [ | x| 1 | T——3ELALES WASHER
28 | 61504 x| k[ x| *| 1 [FPARS— IDLER
29 | 61507 x| x| x| *| 1 |7ARS—x5& IDLER FLANGE
30 | 61505 x| x| ®% | % | 1 | FPARS—HH IDLER SHAFT
31 31204 x| k[ x| *| 2 [FARS—EIEOH RETAINING RING
32 | 27171 x| x| x| *| 2 |7PARS—1&LE SET SCREW M5X0.8 L=10
33 | 61506 x| k[ x| x| 1 [FARS—FFEESH IDLER ADJUSTING SCREW
35 | 61534 * x| x| *| 1 |XFYLY INDICATOR RING
36 | 27172 x| k[ x| *| 1 |XFYUTLE SET SCREW, SOCKET M6X1 L=8
37 | 37061 x| x| x| *| 4 |FARST—Tyiv— WASHER
38 | 37158 [ x| x| %[ 1 | FT—=)—Tyr— WASHER
39 | 61573 x| x| x| *| 1 | FPARS—AEA IDLER ADJUSTING ROD HOLDER
40 | 29056 x| x| x| *| 2 [Wk4al BOLT, SOCKET M4X0.7 L=16
41 2171 x| k| x| x| 2 |FARS—FRENEHL SET SCREW, SOCKET M5X0.8 L=10
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4% « XFERH{%.~ NEEDLE BAR AND THREAD TAKE-UP MECHANISM

HRES | |_|B|2|%e
WMENE
No. | PARTS No. |2 |E | |=|QTY m A DESCRIPTION
2 60028-01 ||| *x| 1 [$tiEXE NEEDLE BAR BRACKET
3 60028-02 x [ % | x| *x| 1 |$HELEEH NEEDLE BAR BRACKET SHAFT
4 60028-03 x [ % | x| x| 1 |HAZHITL RUBBER SHEET
5 60030 * [ x| x| x| 2 |$tHELEHREY PIN
6 60044 * [ | x| x| 1 |#EEEEAL—IL GUIDE RAIL, N/B-CLAMP
7 37112 * [k | x| x| 2 |#EREEAL—ILLE SCREW M3X0.5 L=6
8 60622-A |k | x| % | 1 |84 NEEDLE BAR
10 | B140553 * [ x [—[—| 1 |&1E SET SCREW 1/8X40 L=4.5
B140553 —|[—=*x[*x| 2 |&iE SET SCREW 1/8X40 L=4.5
11 60041 * | % | % | % | 1 |[&t4EaE NEEDLE BAR CLAMP
12 | 37134 [ x [ x [ x [ 1 |EHEERERQL SCREW M4X0.7 L=10
13 | 60042 * [k [ x| x| 1 ([$HEEZAE SLIDE BLOCK, N/B-CLAMP
14 | 60034 x x| x| x| 1 |#BELEE=—IL/I4T OIL TUBE, 110
15 | 60032 * [ * [ * | % | 1 (EELEHRS OIL WICK, 700
16 | 60031 * |k |x[*x| 1 |[$EBELXEARIY SPONGE
17 | 30046 * |k | x [ x| 1 |[#HBELERRUDIE SCREW, TRUSS M4X0.7 L=4
18 | 61508 * |k | x [ x| 1 |XEGE) THREAD TAKE-UP LEVER COMPLETE
19 | 37046 * |k | x[*x ]| 1 |RFERFYLH (M) BEARING, S ; T-TAKE-UP
20 | 37047 x [ * [ x| %] 1 [KEXFTYLT(K) BEARING, L ;: T-TAKE-UP
21 37051 x| x| x[*x]| 2 |KFETvvY— WASHER, THREAD TAKE-UP
22 | 60019 x| x| x[x]| 1 | KFEXZ THREAD TAKE-UP SUPPORT
23 | 60021 x[x|*x|*x]| 1 [KEXZHL SUPPORT SCREW M4X0.7 ; T/TAKE-UP
24 | 37585 x|k | x [x] 1 | RFEXZXARLCTYE NUT M4
25 | 37053 x|k | x [ x| 2 |REXZZZ—KILAF7Y>S |NEEDLE BEARING
26 | 60020 x| % |x[*x]| 2 |XKEXZULY SUPPORT RING, ; T/TAKE-UP
27 | 60022 x| % |x|[x]| 1 |90EHSLY CRANK, 90
28 | 60023 * | x| % [*| 1 |$HEHISUH () NEEDLE BAR CRANK ROD ASSY
29 | 60024 x [ x [ x| x| 2 [8EISIHRTIVY BEARING
30 | 60017 x [k | % | x| 1 |KFEY PIN, ; T/TAKE-UP
31 60116 x| % |x[*x]| 1 |XFEV IR SET SCREW, SOCKET M5X0.8 L=8
32 | 60018 * | x| % [%]| 1 |KEEVAZIL BUSHING, ; T/TAKE-UP PIN
33 | 60116 x| % | x[x| 1 |XEFEVA9)L1E SET SCREW, SOCKET M5X0.8 L=8
34 | 60043 x |k |k [ x| 1 |EELEEARILED BUSHING
35 | 60081 x|k |k [ x| 1 |EHEBELTEEHAZIL(ER) BUSHING, F
36 | B116920 * | x| x| x| 2 |EHELTEHTYY— RING, THRUST
37 | 60039 * | x| % |[* | 2 |$HEXTEEHHT— COLLAR
38 | 27177 * | x|k [ x| 2 |#HEBELEEHAT—HRLC BOLT, SOCKET M5X0.8 L=16
39 | 90625 * |k [ x| x| 2 [#HELEEHT—HRLT Y v— |[WASHER, SPRING 2-5
40 NO124 x| —|*%x|—| 1 |&DP X 17 #24 NEEDLE, DPX17 (#24)
NO124 —|*x|—=|*]| 2 |&DP X 17 #24 NEEDLE, DPX17 (#24)
41 61508C * [ x [ % [* [ 1 | RFLYE THREAD TAKE-UP LEVER SET
42 | 31110-A * [—|x|—| 1 |$H#EZ1ED BOLT, SOCKET M3X0.5 L=10
31110-A — | x| = x| 1 |[&H%1LsD BOLT, SOCKET M3X0.5 L=10
43 | 60624-A — | x| —=*]| 1 |$HELERN(1/8"~5/16") 4% |NEEDLE CLAMP BRAKE PIN
44 | 60634 ¥ |—|x|—| 1 |$HEZEIYILED SCREW 3/32X56 L=4
60634 —[*|[=[*]| 1 [&HEIYLD SCREW 3/32X56 L=4
45 | 8031 —|*x|—|*%| 1 |#AREALD SCREW 3/32X56 L=4
46 | 61024 | —|*x|—| 1 |[&tE=E NEEDLE CLAMP
46-1 | 61206 — | ®|—*x]| 1 |&H#O/4"(2H) NEEDLE CLAMP (1/4 ) (Std.)
47 61206C — x| =% | 1 |EHER0/4")GELE) NEEDLE CLAMP (1/4 ) ASSY. (Std.)




130 z B84% .~ INNER PRESSER FOOT MECHANISM

— 39

<1 ZA&#tF /ONE NEEDLE > J‘jL <2 Z&tF /TWO NEEDLE >




130 z B84% .~ INNER PRESSER FOOT MECHANISM

HAES —Z ;3_ e

No. | PARTS No. |3|Z| = | |QTY 2 % DESCRIPTION
1 60081 |k |k |k [ 1 |AEERARIL (R BUSHING, F
2 60082 [ % [ % [ %[ 1 |[FEEHASIL () BUSHING, B
3 60106 * | x| x| *x| 2 |HE#HS— COLLAR, UD ADJUST-SHAFT
4 18028 x|k |k [k [ 2 [tEEHHS—LE SET SCREW, SOCKET M5X0.8 L=5
5 60078 * |k |k |k [ 1 |[HEERARD SPONGE
6 60080C * |k | ok [k [ 1 [4EEH(RR) SHAFT ASSY
7 60080 [k | %[ x| 1 |HEER SHAFT
8 31092 * [k [k [ [ 1 |[1EEREEAQL BOLT, SOCKET M4X0.7 L=12
9 B104450 [k | x| x| 1 |fEE3LiE RUBBER CAP, 8
10 | 60057 * | % [ * [ x| 1 |FEEHE CONNECTING PIN
11 60528 | x| x|k [ 1| FEEHHS OIL WICK, 235
12 | 60068 x| % | x| 1 [Fa—THIKWA) TUBE GUIDE
13 | 60064 x| x| x| x| 1 |Fa—THAFL BOLT, SOCKET M3X0.5 L=5
14 | 60066 x| x| x| x| 1 |K LEATHER
15 | 18349 x| % | % |%| 1 |EL BOLT, SOCKET M3X0.5 L=6
16 | 60483 x| kx| x| 1 [RERDTvIv— WASHER, SQUARE 10X12X1
17 | 60065 x| x| x| x| 1 |SoNER CONNECTION
18 | 60059 x| x| *x[*x| 1 [EVIEM STOPPER CLAW
19 | 60060 x| x| k[ x| 1 [BRELER PRESSER CONNECTION PLATE
20 | 60056 k| x| k[ 1 [IRZEELE PRESSER BAR CONNECTION
21 | 60059 x| *x|*x|*x| 1 |EVEN STOPPER CLAW
22 | 60064 x| x| x| x| 1 |EVEME BOLT, SOCKET M3X0.5 L=5
23 | 60056 [ k| k| k[ 1 | FRRIEER PRESSER BAR CONNECTION
24 | 60059 x| x| x| x| 2 |EVIM STOPPER CLAW
25 | 60064 x| ®x| % |%x| 1 |E>IEIE BOLT, SOCKET M3X0.5 L=5
26 | 60057 x| k[ x| x| 3 [IHZEELE CONNECTING PIN
27 | 60058 k[ k[ x| x| 3 |HAEEREDBS OIL WICK, 50
28 | 60094 x| k[ x| x| 1 |BEEHE=—)L/I4T OIL TUBE, 75
29 | BS51277 x| k[ x| *x| 2 |[HE#EHDT/ILE FELT
30 | BS51803 x| *x | % | *x| 1 |HEEHTTILE FELT
31 | 60079 ® | k[ k| k| 1 | AEERT LA (BT RUBBER CAP
32 | 60086 * [k [ k| x| 1 | FEEHE L HS OIL WICK, 80
33 | 60096 * [ k[ k| k| 1 [RALEAEEHS OIL WICK, 20
34 | 60063 [ x| x| %[ 1 |fRhitABESHH SHAFT, SLIDE BLOCK
35 | 61021 x| x| x| x| 1 |hiBzE INNER PRESSER BAR
36 | 60062 x| x| x| x| 1 [IRhIEBE GUIDE SLIDE BLOCK
37 | 8145-03 k[ k| x| x| 2 |IRNIEAFEHIEDHER RETAINING RING, EXTERNAL 4
38 | 60061 k[ k| k| *| 1 |#RAIEMR STEADY PLATE
39 | 37136 k[ k| k| *| 2 |#RAIEMRIE SCREW M5X0.8 L=10
40 | 19411-S x| —| x| —| 1 |z INNER PRESSER FOOT

40-1 | 10285 — | x| =] *| 1 [FEZ0/4")(B%) INNER PRESSER FOOT(1/4”)(Std.)
41 17104 ® [ —| x| —| 1 |$#zIE SCREW SM11/64X40 L=6

41-1 | 10662 —| *|—=|*| 1 |zt SCREW SM5/32X40 L=6.5
42 19411C * | —| k[ —| 1 | X ) INNER PRESSER FOOT COMPLETE
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S5\ Z B{%.~ OUTER PRESSER FOOT MECHANISM

BRES | |_|Z2|E |8
| — | = 5
No. | PARTS No. |2 |E | |=|QTY m A DESCRIPTION
1 60161 * | x|k [ | 1 |FZ _EFEIARILA) BUSH, A ; P-FOOT LIFTER SHAFT
2 B148197 x|k | x[*x| 1 |#Bz EFEA2/L(B) BUSH, R ; SPREADER SHAFT
3 60162 * |k [k [ x| 1 |[#HZEIFEHAZIL(C) P-FOOT LIFTER SHAFT BUSH, C
4 B146539 * |k [ [ x| 1 [#HZ EITFEHAZILD) FEED SHAFT BUSH, L
5 61023 | x| %[ %] 1 |HzEAZL BUSHING, ; P-BAR
6 60116 x|k [ | x| 1 [HREBEAZ)LL SET SCREW, SOCKET M5X0.8 L=8
7 60069 x [ | x| x| 1 |HRAHIIVIL PRESSER ADJUSTING DIAL
8 60070 x [ | x| x| 1 |HFZAERGEE) PRESSER ADJUSTING PLATE ASSY
9 60077 x [ | x| x| 1 |FIEFAHHRITILE FELT, PRESSER ADJUSTING PLATE
10 | 60076 x [ x [ x [ x [ 1 |#HRFEEYIIE PIN
11 11426 * |k [k | x| 1 [HRAESYIIEL LD RETAINING RING, E7
12 | 60156 * | % | % | % | 1[I EIFEREGE P-FOOT LIFTER CONNECTION ASSY
13 | 60157 * [ | x| x| 1 |z EIFEERS OIL WICK, 400
14 | 60158 * | x| x| x| 1 [z EEHEGEDEY PIN
15 | 28043 x [+ | x| x| 1 | EIFE#EIE SET SCREW, SOCKET M6X1 L=10
16 | 61022 x| x| x| x| 1 |98z PRESSER BAR, OUTER
17 | 60074 x [ x [ x [ x [ 1 |[HHXBERXT) T8 SHAFT, PRESSER BAR SPRING
18 | 60073 x [ x [ x[x [ 1 |[HHRBETIVUTZ(T) SPRING SUPPORT, D
19 | 60075 x [ x [ x [ x| 1 |[HHXBEXT)LT PRESSER SPRING
20 60071 * | ok [ k| *x 1 |WZBEXT)UTHhS5— COLLAR
21 60072 * |k [ % | % | 1 |HREITYLHTZ(L) SPRING SUPPORT, U
22 19060 * [k | x| x| 2 [HWRBERTYLTEMRT)UFEY |PIN, SPRING 3X8
23 | 31094 x|k | x [ x| 1 BRI T EIESHE |RETAINING RING, E5
24 | 60155 * |k [ [ x| 1 [z EiTEh PRESSER BAR, LIFTER SHAFT
25 | 60580 * |k | x [ x| 2 |HXEIFE#AS— COLLAR
26 | 35999 * |k | x [ x| 2 X EFE#AS—1ERL SET SCREW, SOCKET M6X1 L=6
217 60380 * |k | x [+ | 1 |BREFRBI(L) KNEE LIFTER ARM, U
28 | 28031 | *|*[*| 1 |E¥EFBH(EELL BOLT, SOCKET M6X1 L=14
29 | 60163 * | x| x[*| 1 |#ZEFB(E)RTYLS  |SPRING
30 | 61525 * [ [ x| x| 1 (BREFEEHGD K-LIFTER CONNECTING BAR ASSY
31 61525-01 | | [ x| 1 |[BREIFELEE KNEE LIFTER CONNECTING BAR
32 | 30203 | x| x[*x]| 2 |YvoR— LINK BALL
33 | 11412 x|k | x [ x| 2 |YUOR—ILFYb NUT
34 | 28578 * |k [ [ | 2 |EYETFEEEIYY— WASHER, SPRING 206
35 | 60165 * |k | x [ x| 1 R EIFHL®B) PRESSER BAR LIFTER CAM, B
36 | 34323 * |k | x [ x| 1 X EFALMT#RL BOLT, SOCKET M5X0.8 L=18
37 | 60164 * |k | x [ x| 1 R EIFHLNA PRESSER BAR LIFTER CAM, A
38 | 61050 x|k | x [ x| 1 [ EFHLABRL SHOULDER SCREW 15/64X28
39 | 61051 * |k | x [+ ]| 1 R EFHLWRAT Y ¥— |WASHER, PLAIN L6
40 | 8047 * |k [k [ 1 [z LEFHLAILLKRT Y v— |WASHER, WAVE 8
42 60166 [ x| x| x| 1 [HzLEFHE PRESSER LIFTER BAR
43 11430 | % [* [ | 1 |[$#HzLIFEEY LEVER GRIP
44 60379C * |k | % | % 1 |BRLIFEhE) KNEE LIFTER SHAFT ASSY
45 | 60379 * | x| %[ %] 1 |BALETHE KNEE LIFTER SHAFT
46 | BS16290 * |k | x [ x| 1 |BRETFEHE>Y NEEDLE ROLLER, 4X19.8
47 | 28208 * | x| % [*| 1 |eYEIFEhEDER RETAINING RING, E10
48 | 60381 * |k | x [ x| 1 |BREFECT) KNEE LIFTER ARM, D
49 | 34323 | * | *[*| 1 |[E¥EFBHT#HLL BOLT, SOCKET M5X0.8 L=18
50 | 30804 * | x| x[*]| 1 |eVEIFB(T)F vk NUT M6
51 60159 * |k [ [ | 1 [#HZLEIFEHEY NEEDLE ROLLER, 5X29.8
52 | 30804 * |k | x [ x| 2 |FHRAHIAVILFVE NUT M6
53 61020 [ x| x| | 1 [#Hzxps PRESSER HOLDING BRACKET
54 | 27174 * x|k [ ) 1 |FRIEEL PINCH SCREW M5X0.8 L=8
55 18484 * | x|k [ 1 |SEZLE SCREW 9/64X40 L=11
56 | 10677 * | x|k [ ]| 1 |SERILETYY— WASHER
57 | 19470 x| —|*x|—=| 1 |24>H—H—F FINGER GUARD
57-1 | 10937-01 — | *[=|*| 1 |Z4oH=H—F(1/8"~1/4") (%) | FINGER GUARD ( 1/8"~1/4" ) (Std.)
58 | 10796-S | —|*x[—=] 1 |48z OUTER PRESSER FOOT
58-1 | 10185 —|*|—=[x| 1 |58z (1/47) B#) OUTER PRESSER FOOT (1/4” ) (Std.)
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TEhRE{% (1 &8t ) .~ LOWER SHAFT MECHANISM(ONE NEEDLE)
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THBIR (1 AgH)

~ LOWER SHAFT MECHANISM(ONE NEEDLE)

BRES | |_|2 (2 lue
No. | PARTS No. g % ;; % QTY T £ DESCRIPTION
1 60328 * | — x| =] 1 |THEHAETARIL BUSHING, F ;L-SHAFT
2 BS07333 * [—|x|—| 1 | TFE#HARILGEN/ AT PIPE, 4
3 60326 * | —|*x|—| 1 |T#E#AAILL—ILED OIL SEAL
4 60368 x [—|*|[—| 1 |T#A%IL (%) BUSHING, B ;L-SHAFT
5 60327 * [ —|x|—| 1 | FEAAILL—IL(ER) OIL SEAL
6 61509 x [—|*[—=| 1 | T#H LOWER SHAFT
7 61510C x [—|*|[—=| 2 |T&@HMRT7TYLTHS—(R) LOWER SHAFT BEARING COLLAR ASSY
8 37185 x [—|*|[—| 4 | F#@HRF7TYLITHS—IE SCREW M6X0.75 L=6
9 61544 x| —|*x|—| 1 | F#h¥v— LOWER SHAFT GEAR ASSY
10 | 28031 * [—|*|[—| 1 | F@#¥v—it SCREW M6X1 L=14
12 | B144875 x[—|*|—=| 1 [#dH20 PLUNGER
13 | BS38268 x| —| x| —| 1 |#hooRTYLS SPRING, COMPRESSION
14 | BS38442 * [—|*|—| 1 [$#H30itsl SCREW 1/4X40 L=5
15 | 60369-A | —[x|—] 1 [FRILLT—YEH) BELT PULLEY ASSY, LOWER
16 | 10615 x|[—|*|[—| 1 |FF—)—tkIdt SPRING, LOCK LEVER
17 10616 x| —|x|—| 1 |FF—)—#2 LOCK LEVER
18 | 10617 *[—|*x|—| 1 | FT—=U—/DT RATCHET
19 | 10618 * [ —|*[—=| 1 | FT—=)—/EH CONNECTING LINK
20 | 10620 x|[—|*x|[—| 1 | FT—U—BIYEY PIN, COTTER
21 10614 x| —|x|—| 1 | FT=)—tRITREREY SHAFT, SPRING
22 | 10613 x |[—|*x|[—| 1 | FT—)—#£EY LOCK LEVER SHAFT
23 | 27170 *[—|*|[—| 2 |FRIL+T—1LE SET SCREW, SOCKET M5X0.8 L=6
24 | 10619 x|—|*|—=| 1 |FT—)—RTYo5 SPRING
25 | 60370 | — x| =] 1 [FRILT—1)—i4E BELT SHAFT, LOWER
26 | 37026 * [—|*[—=| 1 | FRILFEHELNA) SET SCREW, SOCKET M6X0.75 L=8
27 | 37185 * [—[*[—[ 1 | FRILMEHELE®B) SET SCREW, SOCKET M6X0.75 L=6
28 | 28043 * | — x| —] 1 [TEhARILENLE SET SCREW, SOCKET M6X1.0 L=10
29 | 61587 * [—|x[—[ 1 | F&#HFVv—hS— LOWER SHAFT COLLAR
30 | 61588 * |[—|*|[—| 2 |F&#FVv—hH>5—1 SET SCREW, SOCKET 15/64X28 L=6.
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TEhR8{% (2 &A%t ) ~ LOWER SHAFT MECHANISM(TWO NEEDLE)




TR R (2 A&t

LOWER SHAFT MECHANISM(TWO NEEDLE)

| [HBLBTFLO0-05-1 | >~

/

BaRES — ‘;’_ s
No. | PARTS No. |2 |Z| 5 |=5|QTY 2 & DESCRIPTION
1 60328 — | * * | 1 [TEHRIAZIL BUSHING, F ;L-SHAFT
2 BS07333 — | *x|—=*]| 1 | FT&@HARILGN/ AT PIPE, 4
3 60326 — | * * [ 1 | TFEEA AL —IL(ED OIL SEAL
4 60368 — | * * [ 1 | TEAZIL (8) BUSHING, B ;L-SHAFT
5 60327 —|*x|—=[*]| 1 | FT#AAILI—IL3GR) OIL SEAL
6 61509 —*x|=|*| 1 |FT# LOWER SHAFT
7 61510C —|[*|=|*| 2 |[T&@XT7TULTHS—A) LOWER SHAFT BEARING COLLAR ASSY
8 37185 —|[*|—=|*| 4 |[FT&@R7ILIH5—Ik SCREW M6X0.75 L=6
9 61544 —*|=[*| 2 |TFT#xyv— LOWER SHAFT GEAR ASSY
10 | 28031 —|[*|—=|*| 2 |F@#¥xv—it SCREW M6X1 L=14
12 | B144875 —|*|=|*| 1 [#@mao PLUNGER
13 | BS38268 —|*x|—=|*]| 1 |#HmaaxTYoy SPRING, COMPRESSION
14 | BS38442 —|*|=[*| 1 [$H30iHl SCREW 1/4X40 L=5
15 | 60369-A —|*x|—=*] 1 | FTRILLT—E) BELT PULLEY ASSY, LOWER
16 | 10615 —|*|=|*| 1 [FF—U—t&Idt SPRING, LOCK LEVER
17 10616 —|*x|=[*]| 1 | FF—U—H2 LOCK LEVER
18 | 10617 —[*|=[*| 1 |FT—=)—m RATCHET
19 | 10618 — [ *|=|*| 1 [FFT—=U—/EH CONNECTING LINK
20 | 10620 —|[*|—=[*| 1 [FF—U—2IYE> PIN, COTTER
21 10614 —[*|=[*| 1 [FF=U—tRIEREEY SHAFT, SPRING
22 | 10613 —|*|=[*| 1 |FF—U—#£E> LOCK LEVER SHAFT
23 | 27170 —|*|=[*]| 2 [FRI+T—VLE SET SCREW, SOCKET (CP) M5X0.8 L=6
24 | 10619 —|*x|—=[*]| 1 | FFT—=U—RTYoH SPRING
25 | 60370 —|*|—[*x]| 1 |FRNILLT-) -8 BELT SHAFT, LOWER
26 | 37026 —[*|[=[*]| 1 [FRILFSHELA SET SCREW, SOCKET M6X0.75 L=8
27 | 37185 —[*|[=[*] 1 [FRILLSHEL®B) SET SCREW, SOCKET M6X0.75 L=6
28 | 28043 — | *x|—=*]| 1 | T&hA%2LENL SET SCREW, SOCKET M6X1 L=10
29 | 61587 —|*|=|*]| 2 |[FT@#xXv—h>5— LOWER SHAFT COLLAR
30 | 61588 —|*|—=|*]| 4 |F&#¥FVv—hH>—1Lt SET SCREW, SOCKET 15/64X28 L=6
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SR, $HRT S (1 A%) ./ THROAT PLATE AND THROAT PLATE BASE(ONE NEEDLE)
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#iR, EtiREa (1 At)

1
(e

/ THROAT PLATE AND THROAT PLATE BASE(ONE NEEDLE)

HBaEs — S = |%E
No. | PARTS No. |2 | |5 |=5|QTY 2 & DESCRIPTION
1 61630 | —|x|—| 1 |$HRxE THROAT PLATE BASE
2 61539 *[—|x|—| 2 |#iREELEDRLC SCREW 5/16X24 L=18
3 61586 *[—|*[—[ 2 |#HREELEDHRLT YL r— |WASHER
4 14022 * | — x| —] 1 |&RZE (FD) THROAT PLATE SUPPORT (FRONT)
5 14024 * [—|*x|—| 2 |&RZE (FD1EHRL SCREW 3/16X32 L=9.5
6 14023 *[—| x| —| 1 [#RZE () THROAT PLATE SUPPORT (REAR)
7 14024 x| —| x| —| 2 |#RZE (&) LHHL SCREW 3/16X32 L=9.5
8 14029 x| —|*|—| 1 |hvhii—%z HOOK COVER SUPPORT
9 14013 x| —|x|—| 2 |[Aeh\—FZzi1EDHRL SCREW 9/64X40 L=5.5
10 | 14021 *[—|x|—| 1 [#t4R THROAT PLATE
11 14013 * [ —|x|—| 2 [#tikiEHRL SCREW 9/64X40 L=5.5
12 | 14026 | —|x|—| 1 [#REEZzILE FELT
13 | 12128C x [—|*[—=| 1 |3EYRAI<TEE) FEED PLATE SLIDE BLOCK COMP.
14 | 12128 * [—|*[—=| 1 |ZEYUiRAI< FEED PLATE SLIDE BLOCK
15 | 12129 x [—|*[—=| 1 PEYRAIHLLE FEED PLATE SLIDE BLOCK SCREW STUD
16 | 6339 x [—|*[—=| 1 |3EYRAI<TLEHRL FEED PLATE SLIDE BLOCK SCREW
17 | 13076-01 x| —| % |[—| 1 [FEYiRAT<HLLE#TvE NUT 7/32X32
18 | 10703 x [—|*[—=[ 1 |FEYIRAITHLLET Y +— WASHER
19 | 61631 * =[x [—=| 1 [ZYE FEED DOG
20 | 10561 x [—|*[—| 1 |3EYELEHRL SCREW 11/64X32 L=6.5
21 | 61530 x| —*x|—=| 1 [ZYi FEED PLATE
22 | 25162 *x [—|*|[—=| 1 |#BILE THROAT PLATE BASE SUPPORT
23 | 25147 * [—|*|[—| 2 |@HHLELEDHAL SCREW 5/16X24 L=26
24 | 61586 * [—|*x[—| 2 |@WBILELEDHRLTYI v— |WASHER
25 | 10545 * [—|x|—| 4 |@WBETEEERL SCREW 11/64X32 L=14
26 | 14027 * [ —|*[—| 1 |[$#REEHN—(E) THROAT PLATE BASE COVER (LEFT)
27 | 14013 * [—|*x|—| 4 |EREEH/N—(E)ILDHIL|SCREW 9/64X40 L=5.5
28 | 10581 * [ —| % |—| 1 [ZEYRFAZRKL FEED PLATE ADJUSTING SCREW
29 | 13076-01 * [ —| % |—| 1 [FEYURAERCTYE NUT 7/32X32
32 | 14012 *[—| % |—| 1 [#HREEH/—(ED THROAT PLATE BASE COVER (FRONT)
33 | 14013 x| —|*|[—| 2 [#tREEH/N—(F]) LLHIAL|SCREW 9/64X40 L=55
34 | 14012 * [ —|*[—=| 1 |#HREEH N —(1]) THROAT PLATE BASE COVER (REAR)
35 | 14013 * | —| % |[—| 2 [#iREEH/NN—(&)1EDHIL|SCREW 9/64X40 L=55
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SR, $HRT S 2 &%)/ THROAT PLATE AND THROAT PLATE BASE(TWO NEEDLE)
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#iR, EHiREE 2 &t)

THROAT PLATE AND THROAT PLATE BASE(TWO NEEDLE)

/

BAES —|Z ‘;-j e
No. | PARTS No. |2 |Z| 5 | |QTY 2 % DESCRIPTION
1 61602 —|*x =% 1 |$RxE THROAT PLATE BASE
2 61539 —|*x|—|*]| 4 |#iREtELEDHRL THREAD PLATE BASE SCREW 5/16X24 L=18
3 61586 —| % x| 4 |#REELEDHRLTYI r— |WASHER
4 14509 — | * * | 1 [#HRZE (F1)(3/16” ~3/8"1Z4E) | THROAT PLATE SUPPORT(FRONT)(3/16” ~3/8")(Std.)
5 14024 —[*|=[*]| 3 [#RZEGDLEOHRL SCREW 3/16X32 L=9.5
6 14509 —[*|[=[*]| 1 [&K=E (#)(3/16"~3/8"1Z4E) [ THROAT PLATE SUPPORT(REAR) 3/16"~3/8")(Std.
7 14024 —[*|—=[*]| 3 [#RZE () LOHKL SCREW 3/16X32 L=9.5
8 14526 — | *|—*| 1 |ERTHREDO/4"ZLE) THROAT PLATE SUB-COVER (FRONT)( 1/4")(Std.)
9 14013 —|*x|—|*| 1 |#HRTHRE DLDHAL SCREW 9/64X40 L=55
10 | 14526 — x| = [*] 1 |$RTRERO/4"IZE) THROAT PLATE SUB-COVER (REAR) ( 1/4")(Std.)
11 14013 — x| =] *| 1 |#HRTHRGEE)ILEDHAL SCREW 9/64X40 L=55
12 | 14546 —[*|[=[*| 1 |#HR(1/4"1EE) THROAT PLATE (1/4”) (Std.)
13 | 14013 —|[*|=[*]| 2 [#HtRiLHHL THROAT PLATE SCREW  9/64X40 L=5.5
14 | 14026 —|*x|—=[*]| 1 |#REETzILL FELT
15 12128C —|*|—=|*x| 1 |[FYHRAI<E) FEED PLATE SLIDE BLOCK COMP.
16 | 12128 —[*|=[*] 1 [EYtkAd~ FEED PLATE SLIDE BLOCK
17 12129 — [ *x|=[*] 1 |ZFEYIRAIT<HLLEH FEED PLATE SLIDE BLOCK SCREW STUD
18 | 6339 —[*|=[*| 1 [EURAI<LHRL FEED PLATE SLIDE BLOCK SCREW
19 | 13076-01 —|*x|=|*| 1 |BURAT<RLEFvE NUT 7/32X32
20 | 10703 —|*x|—[*%| 1 |FEYRAEITHRLCEHTYI+— [WASHER
21 | 61530 —*x|=[*] 1 |[ZYK FEED PLATE
22 | 61607-05 — x| = %] 1 |ZEYE1/4"12E) FEED DOG (1/4 ) (Std.)
23 | 10561 —*|=[*] 1 [EYtELHAL FEED DOG SCREW 11/64X32 L=6.5
24 | 14507 —|®|—[*%| 2 |ZFEYKRWZ FEED PLATE SUPPORT
25 | 14013 —[*|[=[*]| 4 [FEYRWZLHAL FEED PLATE SUPPORT SCREW 9/64X40 L=55
26 | 14513 —|*|—|*| 1 |#ERLEH—(E1)G/16"~5/16"F%) [ THROAT PLATE BASE COVER (FRONT) (Std.)
27 | 14013 —[*|—=|*]| 4 [&tRLEH/N—FI)LLHAAL[SCREW 9/64X40 L=5.5
28 | 14513 — x| —|*| 1 |$HRLEH—(%)(3/16"~5/16"1E%) [ THROAT PLATE BASE COVER (REAR) (Std.)
29 | 14013 —[*|—[*]| 4 [#IREEH/N—(R)LHAALC[SCREW 9/64X40 L=5.5
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Hh<tE. h<(H ).~ HOOK SADDLE(RIGHT) AND HOOK

<2 &%tAH. TWO NEEDLE>
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) ~ HOOK SADDLE(RIGHT) AND HOOK

h<xa. h<( 7§

BERES | |22 |uE

No. | PARTS No. g % ;; ;%, QTY T £ DESCRIPTION

1 15041 | x| x| %] 1 [RE> BOBBIN

2 14005 x [ —|*|— 1 |ATGED) HOOK COMP.

2-1 | 14505 —|*|—|*| 1 |HA<EA) HOOK COMP.

3 14005-01 * [ x| x| k[ 1 [4hT HOOK (BODY)

4 16407-07 * [ * [ %[ %[ 1 |REHNK THREAD GUARD

5 16407-08 * [k [ x [ x| 2 |RERARLEDSRLC THREAD GUARD SCREW

6 16407-05 x [ x [ x| x| 1 (812K NEEDLE GUARD

7 16407-06 * [k [ * [ %[ 2 |EZHRiEHAL NEEDLE GUARD SCREW

8 15040-02 x| x| *x[*x| 1 |AAHT BOBBIN CASE (BODY)

9 15040-10 * [ x| x| *x| 1 |RFAFN R TENSION SPRING

10 | 16407-12 * | x| k[ 1 |RFFARAFRL TENSION REGULATING SCREW
11 16407-11 * | x| k[ x| 1 [REFN\RLEHHBL SCREW  UNF No. 4X40

12 | 14005-03 *[—|*x|—| 1 |RATEZ(V/E) HOOK GIB
12-1 | 14505-03 —|*x|=*]| 1 |RATEZ(Y/H) HOOK GIB

13 | 16407-04 * [ *[*[*[ 3 |AATHZAL HOOK GIB SCREW

14 | 14005-17 x| x| x| *x| 1 |HTEHEIHAEHRL HOOK SCREW

15 | 14005-19 x| * % [*| 1 |shHTTTILE FELT

16 | 14005-18 * [ *[*x[*x[ 3 |AviHRlL HOOK SET SCREW

17 14014C * [ x| x| *x| 1 |Hvh/N\—(H) HOOK COVER COMP.

21 14019 x| %% [*x| 2 |Heh/N—F/13— RUBBER

22 | 14013 * [ * [ *x [ x| 2 |HhTh/N—IE SCREW, 9/64X40 L=55

23 | 14017 x [ | x| %[ 1 [ATHAA—BZ/ R HOOK COVER SPRING

24 | 14013 * [k | x| *| 1 |AIHAN—EZ/N\RIL SCREW, 9/64X40 L=55

25 | 14032 x| x| x| x| 1 [RELHS—RA—TF+— BOBBIN CASE OPENER

26 14008 * [ x| x|[*x| 1 |AvxBTTILE FELT

217 61537 | x[x| %] 1 |HvxEH HOOK SADDLE

28 | 25147 x| *x|[*x[*x| 2 |HvrEL SCREW, 5/16X24 L=26

29 | 61586 x [k [ % [*| 2 |ATEEBILETYIVY— HOOK SADDLE SCREW WASHER
30 | 61601 * | x|k | k| 1 |H<EA HOOK DRIVING SHAFT

31 14010 x [ | x| x| 1 [AvEHITILL FELT

32 | 61545 * [ x| *[*x| 1 |HoEFvy— HOOK DRIVING PINION (SPIRAL)
33 18028 * [k [ * [ x| 2 |HIEFVv—IE SET SCREW M5X0.8 L=5

35 | 14033 x| *[*x[*x| 1 |A—TF+F—=X BOBBIN CASE OPENER FORK
36 | 15055 x| x| k[ x| 1 |[FA—TFF—ZXUi SCREW, 11/64X32 L=9

37 | 61554 * [ [ [ x| 1 | OIL WICK 4X4 L=260

38 | 14013 * [ x| x| *x| 1 |EBL SCREW 9/64X40 L=5.5

39 | 61515 x| x| *x[x| 1 |HvEHI— HOOK DRIVING SHAFT COLLAR
40 | 18028 x| %[ %% | 2 |HeEHhS—LE SET SCREW, M5X0.8 L=5

41 61553 x| *x[*x[*x| 1 |Ezx—nqF OIL TUBE ®5 L=80
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h<tE. Ah<(E). HOOK SADDLE(LEFT) AND HOOK
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h<xts. h<( 7_£

) .~ HOOK SADDLE(LEFT) AND HOOK

BAES —Z ‘;’_ e
No. | PARTS No. |2 |Z| & |=5|QTY 2 & DESCRIPTION
1 15041 —|x|—=[%| 1 |RE> BOBBIN
2 14505 —|[*|=|*| 1 [H=Eh) HOOK COMP.
3 14005-01 — | * x| 1 |49hv HOOK (BODY)
4 16407-07 —[*x|=[*] 1 [R=EAK THREAD GUARD
5 16407-08 —|*x|—[*] 2 |HRERNRLDHRL THREAD GUARD SCREW
6 16407-05 —*x|=]*| 1 |[$t=24& NEEDLE GUARD
7 16407-06 —|*|—[*]| 2 |&2ZRiEHRAL NEEDLE GUARD SCREW
8 15040-02 —|*x|=|*| 1 |mH= BOBBIN CASE (BODY)
9 15040-10 —*|=|*| 1 |RF\AF/ R BOBBIN CASE TENSION SPRING
10 | 16407-12 —|*x|—|*| 1 |RFAFARAFRL BOBBIN CASE TENSION REGULATING SCREW
11 16407-11 —|*|—|*| 1 |RFAFA\RLDHKL SCREW  UNF No. 4X40
12 14505-03 —|x|—[*]| 1 |RATEWZ (V/H) HOOK GIB
13 | 16407-04 —[*|=[*]| 3 |AATHZAL HOOK GIB SCREW
14 | 14005-17 —|*|=|*]| 1 [HheEEHEHRL HOOK SCREW
15 | 14005-19 —|[*|=[*| 1 [#HTTZILL FELT
16 | 14005-18 —|[*|—=[*]| 3 [HwidHRLl HOOK SET SCREW
17 | 14014cC —|*|=|*| 1 [H=HA—(A) HOOK COVER COMP.
21 14019 —|*|=|*]| 2 |[HheH =51 — RUBBER
22 | 14013 —|*|=|*]| 2 |[hHeHN =Lt HOOK COVER SCREW 9/64X40 L=55
23 14017 — x| =[x 1 |ATHNN—EZ/N R HOOK COVER SPRING
24 | 14013 —|[*|=|*| 1 [Heh\—HZ/N R HOOK COVER SPRING SCREW 9/64X40 L=55
25 14032 —|[*|=[*| 1 |RELHY—RA—TF+— BOBBIN CASE OPENER
26 14008 —|[*|—=|*x| 1 [H<ExEZZILL FELT
27 | 61537 —|[*|=|*| 1 [Hh=x&E HOOK SADDLE
28 | 25147 —|*x|=|*]| 2 |h<x&L HOOK SADDLE SCREW 5/16X24 L=26
29 | 61586 —|[*|=[*]| 2 [HexBLETYIr— HOOK SADDLE SCREW WASHER
30 | 61601 —*x|=|*| 1 [Hosh HOOK DRIVING SHAFT
31 14010 —|*x|—=[*| 1 |HA<#@TTILL FELT
32 | 61545 —|[*|=|*]| 1 [HeEHFTV— HOOK DRIVING PINION (SPIRAL)
33 | 18028 —|*x|—=|*]| 2 |HvEEyvr—it SET SCREW M5X0.8 L=5
35 | 14033 —|*|=|*| 1 [A—F+—=X BOBBIN CASE OPENER FORK
36 | 15055 —|*|=[*| 1 |A—FF—=X1t PINCH SCREW  11/64X32 L=9
37 | 61556 —*|=]*| 1 @& OIL WICK 4X4 L=270
38 | 14013 —[*|=[*| 1 [;mEL SCREW  9/64X40 L=55
39 | 14517 —[*|[=[*| 1 [ELR01/4"~3/8")IZH) BED SLIDE (1/4”~3/8") (Std.)
40 | 6031-01 —[*|=[*]| 1 [ZLikitDHRL BED SLIDE SCREW 11/64X40 L=9
41 61515 —|*|=|*| 1 [HeEHhHS— HOOK DRIVING SHAFT COLLAR
42 18028 —|*x|—=|*| 2 |HAYEHS—LLHRL SET SCREW M5X0.8 L=5
43 | 61555 —|*|=|*]| 1 [E=—ni47F OIL TUBE ¢5 L=70
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-
£V EhEE{%.~ FEED SHAFT MECHANISM
HEES _|1Z2 2 |8=
T LS
No. | PARTS No. § =S = = |QTY T 4 DESCRIPTION
1 1 1 1
1 60081 * [ x| k| ok 1 [ ZEYEAZIL (BT BUSHING, F
2 60081 IEAERE; 1 | ETFEA%ILED BUSHING, F
3 60322 * | k| x| % 1 [EYERAZR)IL () FEED SHAFT BUSHING
4 60320 S IEIERE 1 | ET#ARIL(#8) UD-SHAFT BUSHING, B
5 60321 * | x| x| % 1 [EYEAZIL (18) FEED SHAFT BUSHING, B
6 60324 * | ok | k| * 1 | EYERA AL —ILED OIL SEAL
7 60324 [ % | %] % 1 | ET#@AqLo— OIL SEAL
8 60331 [ % | % | % 1 | EYVEAAIL—IL(ER) OIL SEAL
9 60313 * | x| x| % 1 |2V FEED SHAFT
10 BS12718 * | x| ok | % 1 |[ZEYETILE CHEMICAL FELT
11 B116920 * [ k| % | * 1 [ ZEYETYSv— RING, THRUST
12 60310C K | % [ % | * 1 |ZYtsEh) FEED BRACKET SET
13 60316 * [ k| ® | % 1 | &Yk FEED ARM
14 31021 AEIERE 2 |FEYUBIFL BOLT, SOCKET M6X1 L=16
15 60310 x| % [ % | % 1 [EYEEEUM) FEED BRACKET ASSY
16 31094 * | k| x| % 2 | ZEYLEEEVIESOER RETAINING RING, E5
17 60308 * | k[ %[ x| 2 [REYETEZETIVIY— WASHER, PLAIN
18 60330 s | % [ % | * 1 |ZEYBRE LR SET SCREW, SOCKET (CP) M5X0.7 L=4
19 60311 s | %[ % | * 1 | #EyBEY PIN
20 31094 | [ | % 1 [ FEYBE DR RETAINING RING, E5
21 60308 | k| * | * 2 [FEYETREBEIVY— WASHER, PLAIN
22 61558 * [ k| k[ ok 1 | ZEYBIEY EZ—ILiA4T TUBE, 185
23 61559 * [ x| * | * 1 [ ZEYUBE > im OIL WICK, 270
24 0148-F * [ k| k[ ok 2 | FEYBE=—IL/X4TTz)Lk FELT, 3X18
25 15087 | [ %[ % 1 |E=—nungTFiHz TUBE SUPPORT, A
26 60204 * [ k| ® | % 1 |E=—IL(T#HZz 1t BOLT, SOCKET M4X0.7 L=6
27 60317 | | | % 1 [ ZEYLETEBEEUAD FEED CONNECTING ARM ASSY, UD
28 60317-01 * | k[ k[ * 1 [ZEYLETESE FEED CONNECTING ARM, UD
29 60310-02 K| x| x| * 1 [REYLETERFEEY PIN
30 31094 ol B B 2 | REYLETEREEVIEOEH RETAINING RING, E5
31 60308 * | x| k[ x| 2 |EYETFELZEIVv— WASHER, PLAIN
32 28068 * [ k| k[ ok 1 | ELETE FE@FERL BOLT, SOCKET M5X0.8 L=20
33 60333 * | x| ok [ % 1 [ZFEYEEE RS OIL WICK, L=110
34 60318 * | k| x| 1 | ZEYLETUY ) FEED LINK ASSY, UD
35 60079 | k| % | * 1 [ EYET Le RUBBER CAP
36 60339C * [ x| % | * 1| TEYEREEYRER) LOWER FEED CONNECTING ROD SET
37 60343 A EIENE 1 |\ o8 —ERE BACK CYLINDER CONNECTION
38 60339 | % | * | % 1| FEYEFEOYR(FHE) CONNECTING ROD ASSY, L-FEED
39 60315 | % | % | * 1| EYEhkE FEED SHAFT ARM
40 28058 | % | % | * 1 | ZEYEkEsEl BOLT, SOCKET M6X1 L=12
41 60338 x| | | * 1 | FEYEREY PIN
42 31094 * | k| * | * 2 | FTREYEHKEIEDOHR RETAINING RING, E5
43 60308 * | x [ x| x| 2 [FTREYEHKELTYIv— WASHER, PLAIN
44 60337 * | k| k| * 1 | FT&EYAHL LOWER FEED CAM
45 27172 * | k| x| % 2 | FTREYHLIE SET SCREW, SOCKET M6X1 L=8
46 60314 * | x| % | % 1 | EYEHIE DR RETAINING RING, E12
47 60106 * | % | x| % 1 [ EYEhS— COLLAR, UD ADJUST-SHAFT
48 18028 * | x| ok | % 1 [EYEHS—1E SET SCREW, SOCKET M5X0.8 L=5
49 60319 [ % | % | % 1 | LT SHAFT, UD
50 BS12718 [ x| %] * 1 | ET#IzIL+ CHEMICAL FELT
51 60106 * | x| x| % 2 | ETEHS— COLLAR, UD ADJUST-SHAFT
52 18028 * x| x| x| 2 |ETF@#hS—1t SET SCREW, SOCKET M5X0.8 L=5
53 B104450 * [ x| x| * 1 | ET#&#I Lt RUBBER CAP
55 61014 A EIERE 1 | FTEYVETHL FEED CAM, UD
56 35999 * | x| x| k[ 2 |ZFEYETFHAL SET SCREW, SOCKET M6X1 L=6
57 60336 | % [ % | * 1 [#YLETOYR FEED ROD, UD
58 60315 [ k| x| % 1 | ET&hE FEED SHAFT ARM
59 28058 * [ k| x| % 1 | ET#EpBiERl BOLT, SOCKET M6X1 L=12
60 60338 * [ k| * | % 2 | ZEYETFTOYREY PIN
61 31094 x| x| *x|*x]| 4 |EFOyRE IO RETAINING RING, E5
62 60308 x| x| x| *x| 4 |EFOvyrRIvv— WASHER, PLAIN
63 61632 K | % [ % | * 1 [ZEYUiRE FEED PLATE BASE
64 60540 x|+ [ x| x| 2 [BYURSL SCREW M4X0.7 L=8
65 12131 * [ k| k[ % 1 | EYIREELL HINGE SCREW 3/36X32
66 50103 * [ k| k| * 1 [ EYIREERLCTVH NUT
67 61557 | [ | % 1 | TR 34k T-JOINT
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2 VERETREE{%.~ FEED ADJUSTMENT MECHANISM

P
< -8BL-1-CD-DS >
< -28BL-1-CD-DS >

<-8BL-1>
<-28BL-1>




£ V)R ERS{%.~ FEED ADJUSTMENT MECHANISM
BAES —|Z f;’_ e
No. | PARTS No. |2 (8| [=|QTY B DESCRIPTION
1 60186 * [ % [ % [ %[ 1 |EYRESHLAVIL(E) FEED ADJUSTING DIAL, U
2 BS38284 * |k [ x| %] 1 [EYFAEHHL ADJUSTING SCREW
3 10812 * [k | x| x| 1 |F1¥)LikRL SCREW 3/16X28 L=19
4 B142746 * [k | x| x| 1 |[FAXILTYrv— SUPPORT PLATE
5 18420 [ x| x|x| 1 |oyvy O RING, 10
6 B145502 * [k [ x| 1 |[FL¥IILEY POSITIONING PIN
7 B100328 x| x| k[ x| 1 [FL4ILEVRTYLY SPRING, COMPRESSION
8 60187 —|—*x|*x| 1 [ZEYFAHETAVIL(F) FEED ADJUSTING DIAL, D
9 BS38284 — = *x|*x| 1 |ZEYUFAEHF+HLC ADJUSTING SCREW
10 10812 —|—=|*x|*x| 1 [#4¥IL SCREW 3/16X28 L=19
11 B142746 —[=*[*| 1 [F4¥ILDYv— SUPPORT PLATE
12 | 18420 —|=|*|[*x] 1 |oyvs O RING, 11
13 | B145502 —|—=1*[*] 1 |H14¥ILEY POSITIONING PIN
14 | B100328 —|=|*|*| 1 |FAVILELRTYLY SPRING, COMPRESSION
15 | 60192 — = *[*]| 1 [ZBYRESH)H—GEE) CYLINDER ASSY
16 | 60192-01 —|—=*|[*x]| 1 |ZFEYRAH I H— CYLINDER
17 | 60192-02 — = *[*] 1 |mz JOINT
18 | 60192-03 —|=1*|[*] 1 |HaLoH— SILENCER
19 | 60198 —|—=|*|*x| 1 |PCAT7—Fa2—7 AIR TUBE
20 | 31021 —[=*[*| 2 [HEYRAEHIIHA—L BOLT, SOCKET M6X1 L=16
21 28578 — = *[*x]| 2 |EYRE)H—Tvv—|WASHER, SPRING 2-6
22 | 28058 — = *[*] 1 |EYRAEH ) H—%iHtal [BOLT, SOCKET M6X1 L=12
23 | 30804 — = *|[*| 1 [FYRAEGHIF—FYb NUT, 3 M6
24 | 60191 x| x| x| x| 1 |ZEYREEH)H—IR SETTING PLATE, PC-CYLINDER
25 | 18065 * [k [ [ [ 4 [FEYREE)F R BOLT, SOCKET M5X0.8 L=14
26 | 90625 * [k [ * [ x| 4 |FEYRESFIRLET Y v— |WASHER, SPRING 2-5
27 | 60340C x [k | x| x| 1 |/N\wHP)A—BYk BACK CYLINDER ASSY
28 | 60346 * [ x [ x[x[ 1 |BEL—ILEWL) GUIDE RAIL ASSY, L
29 | 60346 x[x[*x[*x| 1 |AEL-ILHEHR) GUIDE RAIL ASSY, R
30 | 27177 * [ x [ *x [ x| 4 |AEL—ILIE BOLT, SOCKET M5X0.8 L=16
31 90625 * [k | x| *x| 4 |BAEL—ILILETYIv— WASHER, SPRING 2-5
32 60347 ¥ | x[*x|*x]| 1 [V —HEEY NEEDLE ROLLER, 7X22.4
34 | 60350 * |k | *k|*x| 1 [I\wHIYIE—FERNEY CYLINDER GUIDE PIN, B
35 | 60230 x| x| x| x| 1 |EREVRTULY SPRING
36 | 60213 * | x|k | %] 1 [/NvHIYLH—FEREUIE [SET SCREW, SOCKET M10X1.5 L=10
37 | 60341 * [k [k [ [ 1 |[/N9HVYUE—F )LV —)U(F4) |OIL SEAL (BACK)
38 | 60212 * [k | x| x| 1 | N\IVYUE—FAILI—ILED) |OIL SEAL (FRONT)
39 | 60188 x [ x [ x [ %[ 1 |3EYFEE FEED ADJUSTMENT ARM
40 | 60189 * | x| x| % | 1 [EYSRAEEEY PIN
41 27172 x|k |k [k [ 1 [EYFREBE L SET SCREW, SOCKET M6X1 L=8
42 | 60190 * [ ® [ * [ %[ 1 |EYRESHBRTIH SPRING
43 | 60194C * [k | x| x| 1 |EYRELDSEGED) FEED ADJUSTING LEVER ASSY
44 | 60194 * [ x [ x [ x| 1 |EYREIZEE FEED ADJUSTING LEVER
45 60195 * [ x [ * [ x| 1 EYFEEZEFEEY NEEDLE ROLLER, 6X25
46 | 60115 * [ x [ [ [ 1 EVYFEERLE LINK PIN, 8
47 | 18028 * [ x [ x [ x| 2 |EYREELEDZEEVLE SET SCREW, SOCKET M5X0.8 L=5
48 | 37008 * [k | x| x| 1 | FEYRAEHLLIEMDAL SCREW M5X0.8 L=25
49 | 61521 K [k | x| k| 1 | EYFAEELE FEED ADJUSTING CONNECTION
50 | 60348 |k ||| 1 |[N\woiyos8—15% CONNECTING BLOCK, B-CYLINDER
51 60351 x [ x [ [ x| 1 [N\ YF—BHFIL BOLT M6X1 L=25
52 60349 * [k [ [ 1 | Ny E—12BFEVRL  |PIN SCREW M6X1
53 | 60342 * [k | x| x| 1 |/N\YHIYLE—RT1)S  |SPRING
54 | 61526 * [k | x| *| 1 |N\voU)UE—2T )5 HEE |SPRING LATCH
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F1%(UB84% .~ UPPER FEED MECHANISM

BRES | |_|2 (2 lue
No. | PARTS No. |2 || = |=5|QTY 2 % DESCRIPTION
1 60214 x [ x [ x [ %[ 1 | EZYELKOYR UPPER FEED CONNECTING ROD
2 28076 * [k | x| x| 1 | EZEYEKOVRRERL BOLT, SOCKET M6X1 L=18
3 61567C | k[ k| % 1 |EZ—ILAF -l (#8) OIL WICK, PIPE ASSY
4 30750 * [k | x| % | 3 ASEE/NUKR FASTENING BAND
5 61522-AC x [ * [ %[ % | 1 |EZUEEOYR () UPPER FEED CONNECTING ROD (MIDDLE)
6 60217 * | x| x| x| 2 |LESEYEREGEE) UPPER FEED CONNECTION ASSY
7 BS07333 x [ ® [ %[ % | 2 |EEUEEE/S4T PIPE, 4
8 17047 * [k [k [ [ 4 | EXYEEELDZFRAQL SHOULDER SCREW 9/32X28 L=85
9 17095 * [k | x| x| 4 | EEYERRABLCIESOH RETAINING RING, E8
10 | 61536 * [ k| x| % 1 | EEYEEAVE ()L E HOLDER FOR HINGE SCREW
11 27171 * [ x [ % [ %[ 2 | EXY@EFEAYE(R)EELE |SET SCREW M5X0.8 L=10
12 | 18015 K| x| x| * 1 | EEYEREOYE ()B4l |HINGE SCREW
13 | 61538 * [ x| x| % 1 | L&Y EHEZDFE CONNECTING LEVER, U-FEED
14 | 28076 [k |k [ | 1 | EEYERSESERRL BOLT, SOCKET M6X1 L=18
15 | 60079-A * [ k| x| % 1 |EYENT Lf2(R) RUBBER CAP
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W EERH{% .~ FEED REVERSE MECHANISM

<-8BL-1>
<-28BL-1>

< -8BL-1-CD-DS >
< -28BL-1-CD-DS >
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WiELEH{% .~ FEED REVERSE MECHANISM

BAES —|Z j;f e
No. | PARTS No. g % ;; g QTY T £ DESCRIPTION
1 60203 * |k [®x | % | 1 |/\wHLsN—EH SHAFT, R-LEVER
2 17095 * |k [ x| % | 1 [/NvHL/\—EhIEDER RETAINING RING, E8
3 B025100 * |k [ x| [ 1 [/N\vIL/N—EhED Y v— |WASHER, PLAIN S 10
4 B147504 * | x| x| x| 1 [HT4 SPACER
5 60204 x| % [ | *| 3 [HTFLE BOLT, SOCKET M4X0.7 L=6
6 BS07375 * |k |k | % | 1 |/\ILNN—RT)YT SPRING
7 BS07374 * |k [ x| % | 1 [/AvHL— REVERSE STITCHING LEVER
8 BS07384 * | % [—|—| 1 [AZTORAL/IN—a4 REVERSE STITCHING LEVER PLATE
9 B100511 * | x |[—|—| 1 [/~yvHLA—#BLAL SCREW 3/16X32 L=6.5
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Wz EITR8&R.~ PR

ESSER FOOT LIFTER MECHANISM

BAES —|Z j;f e
No. | PARTS No. g cé\,‘_gl ;; g QTY Al £ DESCRIPTION
1 60120 * | x| k| %[ 1 | ETEFEEA2ILED UD-ADJUSTING SHAFT BUSH, F
2 60081 x| x| x| x| 1 | EFEFAEHEARILEER) BUSHING, F
3 60126 AEIERE 1 |[cD&E1vIL DIAL, CD
4 60127 AEIERE 1 [CDFAVILAL DIAL CAM, CD
5 60128 AEIERE 1 |[CDAEAVILEY DIAL PIN, CD
6 1917 x| x| x| x| 1 |CDEAVILELRT2Y  |SPRING, A
7 1392 x| x| x|*x| 1 |CDE4¥/LiERL SET SCREW, 11/64X40 L=6.5
8 60107 x| x| x| x| 1 | ETFTEVMERZFEY SUPPORT PIN
9 60116 x| x| x| x| 1 | ETFTEYHREZFE L SET SCREW, SOCKET M5X0.8 L=8
10 | 60098 * | ® | % | % | 1 | ETEFREEE R ADJUSTING BRACKET ASSY, UD
11 60103 AEIERE 1 | L T=HEHE ADJUSTING BRACKET, UD
12 | 60109 * [ x| x| % 1 | ETFERBEHT— ADJUSTING BRACKET COLLAR, UD
13 | 30066 AEIEIE 1 | E FEFEEHS—1E4l |BOLT, SOCKET M5X0.8 L=12
14 | 90625 x [k | x| x| 1 |EFEHRHEHT—LTYv— |WASHER, SPRING 2-5
15 | 28563 * [ *[*[*x| 1 | EFERHFERAMY/A— BOLT, SOCKET M5X0.8 L=8
16 90625 * | k| k| * 1 [Rby/R—Dy S v— WASHER, SPRING 2-5
17 | 60114 | x| k| % 1 |EREiEY V(B LINK ASSY, B
18 | 60115 | x [ x| x| 2 [FAEEULIBE LINK PIN, B
19 | 27170 x| x| x| x| 2 |FAFHEVIBEL SET SCREW, SOCKET M5X0.8 L=6
20 | 60099 x| x| x| *x| 1 |FFZLETHAL INNER PRESSER CAM, UD
21 | 27172 * [ x [ % [*x[ 2 |hHZ ETHLL SET SCREW, SOCKET M6X1 L=8
22 | 60101 * [ * [ % [*[ 1 |PFHZETAOYER INNER PRESSER ROD, UD
23 | 60100 I EIERE 1 |F#HZ ETFOYRARF71)>4  |NEEDLE BEARING
24 | 60113 * [ k| x| % 1 |EREREULIA) LINK, A
25 | 60102 AEIEAE 1 | ETFAOvkEY ROD PIN, US
26 | 60083 | x| k| % 1 |tEE=5F CONNECTING LEVER
27 | 34323 * [ k| * | % 1 | HEEf=5F DRl BOLT, SOCKET M5X0.8 L=18
28 | 60084 * [k | x| x| 1 |HEEEDZEEY PIN
29 | 27170 x[*[*x[*x| 2 |ETFTERHEL SET SCREW, SOCKET M5X0.8 L=6
30 | 60106 * [ x| *x|*x]| 2 |ETFTEREHEHS— COLLAR, UD ADJUST-SHAFT
31 18028 x| x| x| x| 2 | ETFEFRASEHS—LE SET SCREW, SOCKET M5X0.8 L=5
32 | 60129 K | x| x| * 1 |CD&E#E=SHFE) CONNECTING LEVER ASSY, CD
33 | 60129-01 x| x| x| x| 1 |COE&LEZE CONNECTING LEVER, CD
34 | 60129-02 x| x| *[*x| 1 |COEHEZEEY PIN, CD
35 | 28076 A ENEN R 1 |CDEHKZDFEMORL BOLT, SOCKET M6X1 L=18
36 | 60122 K [ x| % | * 1 |z ET=518 ADJUSTING SHAFT, UD
37 | 60117 * | x| x| % 1 | Rby/S—iRZ4R SUPPORT PLATE, STOPPER
38 | 31092 * [ k| x| x 2 | RbyR—iRZR1E BOLT, SOCKET M4X0.7 L=12
39 | 31208 x| x| x| x| 2 |RIFRLETYDv— WASHER, SPRING 2-4
40 | 17059 x| x| x| %[ 1 |RTYUEF 2+l SUPPORT SCREW M5X0.8 L=10
41 60077 * | k[ k| * 1 | L TFTEUBRZIEYITILE FELT, PRESSER ADJUSTING PLATE
42 | 60130 AEIERE 1 |CDSP#NTE L SPRING HOOK
43 | 60152 AEIERE 1 |CDSP#IE LT VE NUT M8
44 | 60502 x|[*x|[—[—=| 1 |[cDRTYLHC SPRING, C

60125 —|=1*[*] 1 |cDRFYHB SPRING, B
45 | 18349 *|*x|[—|—] 2 |cDYYH—LEEE BOLT, SOCKET M3X6
46 | 60101C BN 1 |z L TFTayREE) INNER PRESSER ROD ASSY, UD
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$%&RE{%~ BOBBIN WINDER MECHANISM




N WINDER MECHANISM

HEMR S BOBBI

HaEs S EHE
MR
No. | PARTS No. |2 |88 |= = |QTY mm £ DESCRIPTION
1 1 1 1
1 | 60571-A kR [k |1 RESRZ BOBBIN PRESSER, R
2 BS25413 * |k [k | x| 1 [RERZ EH(EE) BOBBIN PRESSER SHAFT ASSY
3 B062400 * [k | x| x| 1 |HRBSLNA—LRC SCREW, PAN M4X0.7 L=6
4 B026040 x [k | x| x| 1 [HRESFLNA—LEDYIv— WASHER, PLAIN 4
5 BS25790 * [k | k| x| 1 [REZSEZITERD B-WINDER SHAFT BRACKET ASSY
6 60222 * | k| * | *| 1 | REB=Hm BOBBIN WINDER SHAFT
7 B048060 * [ x| k| k| 1 [RESHIELE O RETAINING RING, E6
8 | BS23651 * ok fok x| 1 | RESHIEIERL SET SCREW, SOCKET M6X0.75 L=6
9 BS25417 kx| k| x| 1 | REBEEER SPRING
10 BS25418 | x| x| x| 1 |HR&=ZRLIEHA SPRING
11 60570 * | k| k[ x| 1 |HE&E=Eh BOBBIN WINDER SHAFT
12 | BS25410 * | x| x| %] 1 |p&=HE BOBBIN WINDER WHEEL
13 | BS25789 x [ x| x| x| 1 |[%EBETLE RUBBER RING, 29
14 B012400 x| k[ x| x| 2 |HR&E=HIHLC SET SCREW, SOCKET M4X0.7 L=6
15 | BS51262 x| x| x| 1 [IFSV&KITIR DUST GUARD PLATE, L
16 | 60216 x [ k| x| x| 1 |HREEFXby/I—RL BOLT, SOCKET M5X0.8 L=35
17 | B025080 * [ k| x| x| 1 |REZHE#HTYv— WASHER, PLAIN S 8
18 | 4135 * [ x| k| x| 1 [HRESZby/—FVE NUT, 1 M5
19 | BS25478 x| x| x| 1 [HREPYAX KNIFE
20 | B062680 * [ x| k| * | 1 [HREUYARIERLC SCREW, PAN 11/64X40 L=6
21 35994 * [ k| x| [ 1 |RUYAREY PIN, SPRING ¢ 2X8
22 | BS38736 * ok [k | x| 1 | RESHFED BOBBIN WINDER TENSION ASSY
23 | 37229 * | x| x| %] 1 |RFEFEL SET SCREW, SOCKET M4X0.7 L=5
24 | 11142 * x|k | k] 1 [RUYARTYD v— WASHER
25 | 40132 k[ x| x| 1 [RESREIRAAR ADJUSTING FLAT SPRING
26 | 37532 k| ok |k [k 1 [RESHREETR/ A ERL SCREW M3X0.5 L=3
27 | 31017 * [ x| k| x| 1 [REZHEFHHLLC SCREW M3X0.5 L=4
28 | 40138 * [ x| x| *| 1 [RBZHvarTL BOBBIN WINDER CUSHION RUBBER
29 60718 * [ k| k| * 1 |[FRE>EYLIESD BOBBIN ROTATION STOPPER
%D B8 EH{%.~ TENSION RELEASE MECHANISM
BRES | |22 |8
No. | PARTS No. [=2|8|= = [QTY & & DESCRIPTION
1 1 1 1
1 60150 * [k x| x| 1 | RIZFLEDSEGR) THREAD FLOAT LEVER ASSY
2 60150-01 * x| k| x| 1 [RFLESE THREAD FLOAT LEVER
3 60195 * [k | x| x| 1 |RBLEBFEEY NEEDLE ROLLER, 6X25
4 31021 | x| x| x| 1 |RFLEDZEHAL BOLT, SOCKET M6X1.0 L=16
5 60149 * |k [ x|k [ 1 | RZBLLA—ERFITE LEVER SETTING PLATE
6 38042 x [ | x| x| 2 |RZLLA—EAEL SCREW, FLAT M4X0.7 L=12
7 60147 * [k | k| x| 1 [RIFLL/N— THREAD FLOAT LEVER
8 60144 x [k | x| [ 1 | RFLEE THREAD FLOAT PLATE
9 60153 * [k [ x| x| 1 [REFLLA—ERLC SHOULDER SCREW 11/64X40
12 | 37134 [ x| k| | 1 [#SBEEFEL SCREW M4X0.7 L=10
13 | 31207 [ x| k| x| 1 [Dydr— WASHER, PLAIN M4
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REHFEI R (1 A

=

)_/ THREADTENSION (ONE NEEDLE)

1
[ el
]

BRES | |_|2 (2 lue
No. | PARTS No. g % ;; ;N;; QTY T £ DESCRIPTION
1 60134 x[—|[*[—| 1 |E—AFH TENSION ADJUSTING STUD, 1ST
2 20224 *|[—|*|[—| 2 |¥£—37AF0 TENSION DISC
3 20226-01 * [ —| % 1 |iB&ERT)Y ©04 TENSION SPRING, ©0.4
4 20225 x[—|x|—| 1 [E—FAFFYF NUT
5 60133 * * [ —| 1 | FE—FAFRET THREAD HOOK, 1ST
6 60136 x| —|x|—| 1 |FAFREUA) TENSION PLATE WITH PIN
7 60391 x| —|x|—| 2 |RFAFE TENSION ADJUSTING STUD
8 60135-02 x| —| x| —| 1 |FAFRAERN THREAD GUIDE
9 B145446 x|—|*x|—| 4 |5AFD DISC, ; TENSION
10 | B159805 x| —|*x|—| 2 |A—D DISC PRESSER, ; TENSION
11 BS07490 x| —|x|—| 2 |[A&EERTYLY TENSION SPRING
12 | B149566 x| —|*x|—| 2 |RFEFFAVIL TENSION NUT
13 | 60138 * | —|x|—| 1 |RFEERLENT THREAD RETAINER
14 | 37288 * [—|x|—| 2 |XKEZERRETIE SCREW, TRUSS M4X0.7 L=5
15 | 10694 x|[—|[*x|=| 1 [ZED TENSION SPRING GUIDE ASSY
16 | B118319 x|[—|*[—=| 1 |ZEmi4l SCREW, SM3/32X56 L=6
17 | 19512 x| —|*[—| 1 [RFAFE TENSION ADJUSTING STUD, S
18 | 10689 x| —|x|—| 1 |RBIRTULY THREAD CONTROLLER SPRING
19 | 19534 x| —|*x|—| 1 |B=LyrFvuk TENSION NUT
20 | 60141 x| —|x|—| 1 |REDK TENSION RELEASE PLATE
21 B112712 *x [ —| x| —| 2 [REBDOREERRWRL SHOULDER SCREW, SM3.57X40
22 | 60148 x| —|*x|—| 2 |REDHEREY SHOULDER PIN, TENSION RELEASE
23 | 60143 x [—[*[—=| 1 [REDELEVHRL PUSHER PIN, M4X0.7, TENSION RELEASE
24 | 20226-02 x| —[x|—| 1 |RBEOWLRTILY SPRING
25 | 60142 x| — x| = 1 |REOSBLEVEF VL NUT, CAP M4
26 | 4137 ¥ | =[x |—] 1 |REBOELEVKATVE NUT, 1 M4
27 | 10690 ¥ |—|*x|—] 1 [RTFYH= STOPPER
28 | B062670 x| —|*|—| 1 |RBIERTJUFRZ(FiE4l |SCREW, PAN SM9/64X40 L=5
29 | 60137 x =[x [—=| 1 |RFAFHEHST— COLLAR, TENSION STUD
30 | 37229 x [—[*|[—| 1 |RF\AFHEHNS—L SET SCREW, SOCKET M4X0.7 L=5
31 | 34629 x| —|*|—| 2 |FAFRIL SCREW, TRUSS M4X0.7 L=8
32 | 31568 x| —|*|—| 1 |@EHRENF(E) THREAD GUIDE, U
33 | 34629 * | — x| —| 1 |EHRENF(LE)LE SCREW, TRUSS M4X0.7 L=8
34 | 60534C * [—|x|[—| 1 |EREFFE THREAD HOOK ASSY, D
35 | 60534 * [—* = 1 [ERETFTF) THREAD HOOK, D
37 | BS48761 x| —|x|—| 1 |#t4R#EZ THREAD CLAMP
38 | BS49530 *[—|x|—| 1 |#HRERNEFLIEA SPRING COMPRESSION
39 | B112301 x| —|*|—| 1 |l SHOULDER SCREW, SM1/8X40
40 | 60140 *[—| % |—| 2 [@EHRE(F)LE SCREW, FLAT M5X0.8 L=8
41 | 28206 x| —|*x|—| 2 |A—LybRbysi— STOPPER, TENSION NUT
42 | 37229 x| —|x|—| 1 |RFAFHEL SCREW M4X0.7 L=5
43 | 60136C * [ —| x| —| 1 [FAFHRCKLH TENSION PLATE COMPLETE
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% EHFB81% (2 A&t ) .~ THREADTENSION (TWO NEEDLE)
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Rk FREtR (2 AEf

-

- THREADTENSION (TWO NEEDLE)

)

BAES —Z ‘3 e
No. | PARTS No. |2 (8| [=|QTY m & DESCRIPTION
1 60134 —|*x|—|*| 2 |FE—FHFE TENSION ADJUSTING STUD, 1ST
2 20224 —|*x|—=|*]| 4 |E—37AFD TENSION DISC
3 20226-01 —|*x|—=[*]| 2 |iABEXTILY ©04 TENSION SPRING, ¢ 0.4
4 20225 —|*x|—=|*| 2 |E£E—FHFFV+ NUT
5 60133 —|*x|—|*| 2 |FE—RAFHRENT THREAD HOOK, 1ST
6 61570 —[*x|—=|*| 1 |FAFHREY-HF—) TENSION PLATE WITH PIN AND COLLAR
7 60391 —[x|—|*| 2 |RFAFEGE TENSION ADJUSTING STUD
9 B145446 —|[x|—|*| 8 |z@Fm DISC, ; TENSION
10 | B159805 —*x|=|*| 4 |Hh—m DISC PRESSER, ; TENSION
11 BS07490 —|* = %] 4 [B&FEEXTYLY TENSION SPRING
12 | B149566 —|*x|—=|*| 4 |RFAFF1VIL TENSION NUT
13 | 60138 — | *x|—=|*| 1 |REZERLET THREAD RETAINER
14 | 37288 —|*x|— %] 2 |REERRHTIE SCREW, TRUSS M4X0.7 L=5
15 | 10694 —|x|=|*]| 2 |Z&m TENSION SPRING GUIDE ASSY
16 | 40462 —|*x|=|%x]| 1 |Z&mitHhL SCREW SM3/32X56 L=13.2
17 | 40463 —|x|—| x| 1 [|RBIRT)TEH TENSION ADJUSTING STUD, S
18 | 10689 —|*x|=|*| 1 [&RBIRTUT THREAD CONTROLLER SPRING
19 | 19534 —[*x|—=|*| 1 |@=LybrFvur TENSION NUT 3/32X32
20 | 61550 —|*x|—=|*| 1 |REDK TENSION RELEASE PLATE, A
21 B112712 —|*x[—=]*] 2 |REHSREERLL SHOULDER SCREW, SM9/64X40
22 | 61571 — x| —|*%x| 2 |[REBOEREVE) SHOULDER PIN, TENSION RELEASE L=12
23 | 60143 —|*x|—|*x| 1 |fREDWLEVHL PUSHER PIN, M4X0.7, TENSION RELEASE
24 | 20226-02 —|x|=|*]| 1 |REOBLRTYLY SPRING
25 | 60142 —|x|—|*x| 1 |REDSHLEVESYE NUT, CAP M4
26 | 4137 —|x|—| x| 1 |REDBLEVKAFYE NUT, 1 M4
27 | 10690 —*x|=[*x| 1 |[RTYH= STOPPER
28 | B062670 —|*|[=|*| 1 |[RBIEXT)UHZ(T1E4aL |SCREW, PAN SM9/64X40 L=5
29 | 60137 —|*x|—|*| 1 |RAFEHT— COLLAR, TENSION STUD
30 | 37229 —|*x|—=|*x| 1 |RFAFEHS—L SET SCREW, SOCKET M4X0.7 L=5
31 34629 —|*[—=]*]| 2 |3AFHRL SCREW, TRUSS M4X0.7 L=8
32 31568 — | *x|—= x| 1 |ELEENHL) THREAD GUIDE, U
33 | 34629 —|*x|—=|*]| 1 |@EREHTF(E)LE SCREW, TRUSS M4X0.7 L=8
34 | 60534C —|*x|=|*]| 1 |@E&RBENFHT)H THREAD HOOK ASSY, D
35 | 60534 —*|[=[*| 1 [@EHREHFT) THREAD HOOK, D
37 | BS48761 —|*k =% 1 |&4£EZ THREAD CLAMP
38 | BS49530 —[*|[=[*| 1 [#tRERELIER SPRING COMPRESSION
39 | B112301 —|x|=|%x]| 1 |BAL SHOULDER SCREW, SM1/8X40
40 | 60140 — % |—|*%| 2 |[EAR#(F)LE SCREW, FLAT M5X0.8 L=8
41 | 28206 —[*x|—=|*| 4 |p—LyrRbyIs— STOPPER, TENSION NUT
42 | 60630 —|*|—|*| 2 |RFFELE) TENSION ADJUSTING STUD, L
43 61572 — % |—|*%| 2 [REBOEREAR) SHOULDER PIN L, TENSION RELEASE L=14
44 | 37229 —|*x|—=[*] 1 |RAFHELDHRLC SCREW M4X0.7 L=5
45 | 61570C —[*|[—=[*| 1 [FAFHRKHE TENSION PLATE COMPLETE
46 | 16411 —|*x|=|*]| 1 |&BIZRXTYLH G THREAD CONTROLLER SPRING (FRONT)
47 16413 —|*x|—=|*x| 1 |[ZEM7vLv—(K) WASHER (LARGE)
48 | 16414 —|*x|=*]| 1 |ZEm@M7vySv—0UN) WASHER (SMALL)
49 | 16419 —|*x|=|*]| 1 |RTYFH/— THREAD CONTROLLER SPRING (FRONT) COVER
50 | 8103 —|*x|=[*] 1 |RTVTHN—1EHRL SCREW SM11/64X40 L=3.5
51 16418 —|*x|—=*x| 1 |RTYLTRAGHHT— THREAD CONTROLLER STUD COLLAR
52 | 8103 —[*|=[*]| 2 [RTVLIAEGHHZ—1EH1L[SCREW SM11/64X40 L=3.5
53 | 61551 —[*x|=]*]| 1 |[REDK TENSION RELEASE PLATE, B
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“sh. HEERS®R (1 A8t) .~ LUBRICATION (ONE NEEDLE)




«, | -~
5m. EERSR (1 &}&F) .~ LUBRICATION (ONE NEEDLE)
BRES | |_|Z |2 0w
T LS
No. | PARTS No. (22|88 | |=|QTY m A DESCRIPTION
1 60157 ¥ | —|*|—| 2 |CDARILHER OIL WICK, 400
2 60089 x| —|*| = 1 [|#m/ 147 OIL PIPE
3 B142274 | — x| = 1 |#m@EFEILE RUBBER CAP, 4.2
4 60088 x| —|*|—| 1 |@&|z OIL WICK SUPPORT
5 28563 * | — | * 1 |ESRZ L BOLT, SOCKET M5X0.8 L=8
6 60033 * * | —| 1 |[#tELXETTILE FELT
7 60006 x| —|*x|=| 1 |7—L2ZTILLB) FELT, B
8 60005 x| —|*x|[—=| 1 |7—LZTILFA) FELT, A
9 60157 * [ — | *|—| 3 |#HELESEHARILES OIL WICK, 400
10 61523-04 * | — | x[—| 1 |7—LHBBARYE=Z—)L/A1F(B)| OIL TUBE, 7X5X430
1 61528-04 | —*x|—=| 1 |vyFos OIL WICK, L=680
12 30750 * | — | x[—| 1 |UUFUMRIE/NUR CLAMP
13 61523-05 * | — | x|[—| 1 |$ELEHBRYE=—/L/S/4F|OIL TUBE, 7X5X720
14 61528-05 x| —|*|—| 1 |#ELEHEHRYBS OIL WICK, 8X8X820
15 61523-06 * | —| x| = 1 |7—LHARYE=—)L/X1F(A)|OIL TUBE, 7X5X760
16 60087 * [ — x| —] 1 |:mELAF PIPE
17 BS14189 x| — x| —| 1 |$AhiF TERMINAL
18 60366 ¥ [—|*x|—| 1 |fSBEBFE—IL/I(T OIL TUBE, 5X3X185
19 B142274 | = % | — 1 |$AihFa L RUBBER CAP, 4.2
20 60118 x| —| % |[—| 1 |EFERHEE=—ILI (T OIL TUBE, 5X3X150
21 60119 x| —|*|—| 1 |ETFTEREGHEHS OIL WICK, 4X4X240
22 0148-E x| —|*|—=| 1 |#&HE#EFEILE FELT, 3X25
23 30022-A * [ — | %= 1 |#&m/A 4Tz CABLE CLAMP
24 60105 * | —|x|[—| 1 |EFERHFEITILL FELT, UD ADJUST. BRACKET
25 60104 x| —|*x|—| 1 |ETERAHFEITILMNER FELT SUPPORT
26 37136 * | —|*x|—| 1 |ELTERAHFEIILMNEZLE SCREW M5X0.8 L=10
27 BS01328 ¥ [—|*x|—| 1 |FASHEIZIINEZAS— COLLAR
28 16287 ¥ [— % |—| 1 |ETERAGFEITIMNEZ TV vy— |WASHER, PLAIN M5
29 61523-07 ¥ [—|*|—| 1 |7—LRE=Z—IL/I(T OIL TUBE, 5X3X580
30 60367 | —|x|—=| 2 |YBES3 ok Y-JOINT
31 60377 * | — x| = 1 |YBESaq rEZ—IL/(T OIL TUBE, 7X5X40
32 61523-08 * | — | x| = 1 |[#HHRYEZ—/IL/(T OIL TUBE , 7X5X390
34 60372 ¥ [—[*x|—] 1 | T&#RKRID SPONGE, LOWER SHAFT
35 4223 * | — | * | — 1 | RRVOHZ SPONGE SUPPORT
36 3052 * | — | % |- 1 |RFRUCHEZIE SCREW 9/64X40 L=4.5
37 BS38735 * | — | x| —| 1 | TEHAZILERBF OIL FEED PIPE
38 60356 * [—|*x|—| 1 |24L3—EK PLATE, FILTER BRACKET
39 60357 [ = x| =] 1 |24 8—BH/ (T PIPE
40 BS38247 x| —|*x|=| 1 |z24L48— SUB-TANK
41 60362 x| —|*x|[—| 2 |Zqa8—TLiz RUBBER CAP
42 BS44995 x| —|*x|[—=| 1 |2zik FELT
43 60361 x| — | x|—1 1 |:@Eo2/39% PACKING
44 8040 [ —|*|—| 4 |EZ—I4THLYSTLE SCREW 9/64X40 L=8
45 6603 x| —|*|—=| 2 |Z4L5—&HRL SCREW 9/64X40 L=19
46 60365 * | — | x[—] 1 |RNyRHIUI#AEE =—)L/ 1| OIL TUBE, 5X3X450
47 BS07876 x| —|x|[—| 1 |24L8— 4Tz TUBE CLIP
48 30625 x| —|*|—| 1 |Ez—I4THLYST CLAMP
49 8040 ¥ [—|%x|—| 1 |EZ—IL4THRLYSVTIE SCREW 9/64X40 L=8
50 30025 * | —| x| —| 2 |EzZIRA4FH52T 1k Ty v—|WASHER, PLAIN L3.5
51 60374 * | —| x| —| 2 [|#&F/ N NR(TC-150) BINDING BAND
52 60357 | — | % | — 1 | 7—LBhRY /(T PIPE
53 37209 ¥ [—|*x|—| 1 |ETFERBFEIILNEZLE SCREW, PLAIN M5X0.8 L=12
54 60527 * | — x| —| 1 |:EELSATEEE=—/L/3(7F | OIL TUBE, 5X3X5
55 60532 * [ —|*|—| 1 |E=2—ILFa—TxZ TUBE SUPPORT
56 31207 x| —[*|[—| 1 |Fa—TXALETYI¥— WASHER, PLAIN M4
57 15087 x| —|*x|—=1 1 |/84FFz RETAINER
58 6333 x| —|*x|—=] 3 |/47#Ez1L SCREW 9/64X40 L=6.5
59 61633 x| = x| = 1 |#HvEhms OIL WICK,2X2X90
60 61634 ¥ [—|*x|—]| 1 |hvE@E=—)L/4T OIL TUBE
61 30625 ¥ [—[*x|—] 1 |Ez—IL4TWZH52T PIPE CLAMP
68 15087 * [ —|*x|—=] 2 |/8q78z RETAINER
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i, EERSZR (2 A8t ) .~ LUBRICATION (TWO NEEDLE)




e, EERE R (2

$+) .~ LUBRICATION (TWO NEEDLE)

HRES _1Z2 2 |8=
IS
No. | PARTS No. |z cé\,'g = (=2 |QTY AT % DESCRIPTION
1 1 1
1 60157 — | * | = =* 2 |CDA2)LilS OIL WICK, 400
2 60089 — | *x | = * k=3 TAt OIL PIPE
3 B142274 — | % | =] % 1 |[#EEsFIT LR RUBBER CAP, 4.2
4 60088 — | % * 1 [RESRA OIL WICK SUPPORT
5 28563 R E 1 |RESEz e BOLT, SOCKET M5X0.8 L=8
6 60033 K 1 |#ELETILE FELT
7 60006 R E 1 |7—L27TIILR(B) FELT, B
8 60005 — | *x|—| * 1 | 7—L7TILRA) FELT, A
9 60157 — | x| —=]*%x]| 3 |#tEBELEEHAZILEN OIL WICK, 400
10 61523-04 — | x| =] % 1 | 7—LHRYE=—)L/S47(B)| OIL TUBE, 7X5X430
11 61528-04 — | x| =] % 1 |yyr7ois OIL WICK,
12 30750 — | *x | =] * 1 |DUTUARIEANDR CLAMP
13 61523-05 — | x| =] % 1 | $tELEHMRYE=—)L/1F| OIL TUBE, 7X5X720
14 61528-05 — x| = % 1 |#tELEKBERY RS OIL WICK, 8X8X820
15 61523-06 — x| =] % 1 | 7—LHRRYE=——IL/S(F(A)| OIL TUBE, 7X5X760
16 60087 — | x| = * 1 [hEL/1T PIPE
17 BS14189 — | % | —| % 1 | AT TERMINAL
18 60366 — x| =] * 1 |#mFE=—LqT OIL TUBE, 5X3X185
19 B142274 — | % | —| % 1 |[#EsFD Lk RUBBER CAP, 4.2
20 60118 — x| =] * 1 | EFERHEE=—IL/ (T OIL TUBE, 5X3X150
21 60119 — x| =] * 1 | ETERHERS OIL WICK, 4X4X240
22 0148-E R E 1 |#8imEFooLE FELT, 3X25
23 30022-A e El K 1 |#8m/ a7z CABLE CLAMP
24 60105 e EI K 1 | ETERHFEITILL FELT, UD ADJUST. BRACKET
25 60104 R E 1 | ETFTEREGHETILMNEZ FELT SUPPORT
26 37136 — | x| = % 1 | ETEFEFETILMNEZLE SCREW M5X0.8 L=10
27 BS01328 o EI R 1 |FAEEITILMRZ HS5— COLLAR
28 16287 R E 1 | ETEFRAHEIILMEZ TV v— | WASHER, PLAIN M5
29 61523-07 — | * = * 1 | 7—L#BmE=—)L/(T OIL TUBE, 5X3X580
30 60367 —|*x|=1*%] 2 |YBSaq hr Y-JOINT
31 60377 — | x| =] % 1 | YRS/ REZ— )L AT OIL TUBE, 7X5X40
32 61523-08 - EI 1 |[#BRYEZ—IL/R4T OIL TUBE, 7X5X390
34 60372 — x| =] % 1 | FTE#RRI S SPONGE, LOWER SHAFT
35 4223 — | x| =] % 1 | RERUCHZ SPONGE SUPPORT
36 3052 — x| =] % 1 |RRUOHZIE SCREW 9/64X40 L=4.5
37 BS38735 — | x| =] * 1 | FEARZILERBF OIL FEED PIPE
38 60356 — [ x| =] * 1 [Z4L5—51K PLATE, FILTER BRACKET
39 60357 — | x| = * 1 |74 B—ERN AT PIPE
40 BS38247 — | x|=] % 1 |z405— SUB-TANK
41 60362 — x| —=|*| 2 |z740L8—TLE RUBBER CAP
42 BS44995 — | x| =] % 1 | Zziuk FELT
43 60361 — x| =] * 1 |imEV89F%F PACKING
44 8040 —|x|=1%] 4 |HaLC SCREW 9/64X40 L=8
45 6603 — | x| =] * 2 | 742 —ERiE SCREW 9/64X40 L=19
46 60365 — | x| =] * 1 [ RNyRE22 9% EE ——)L/ 1| OIL TUBE, 5X3X450
47 BS07876 — | x| = * 1 | Z4B—R4THZ TUBE CLIP
48 30625 e EI K 1 |Ez— LA THLYST PIPE CLAMP
50 30025 — | *x|[—=|*| 2 |EZNATHZTIET Y %—|WASHER, PLAIN L3.5
51 60374 — | * | = =* 2 |#3/ S R(TC-150) BINDING BAND
52 60357 — | x| —| % 1 | 7—LBBERY /(T PIPE
53 37209 — | x| —| % 1 | ETEFGFETIILMNEZLE SCREW, PLAIN M5X0.8 L=12
54 60527 o EI A E 1 |sEEL/ A TEEE=—)L/X(7 | OIL TUBE, 5X3X5
55 60532 R E 1 |Ez—Fa—T%% TUBE SUPPORT
56 31207 — | x| —| * 1 | Fa-—TXALETYIv— WASHER, PLAIN M4
57 15087 — | x| =] * 1 [/ TH8z RETAINER
58 6333 —|*x|=1%] 3 |4l SCREW 9/64X40 L=6.5
59 61560 — | x| =] * 1| A EmHE) OIL WICK, 2X2X90
60 61561 — x| =] % 1 | A<EE=—L/ 8 170) OIL TUBE, 90
61 30625 — | *x =] % 1 | Ez—ni478 2957 PIPE CLAMP
64 60367 — | x| —| * 1 | YRIOS3q4U Y-JOINT
65 61562 — | *x | = =* 3 |YRSafrEZ—)Li4T OIL TUBE, 25
66 31129 — x| = % 1 |qFHEmz RETAINER
68 15087 — x| =] % 1 |qFHEmz RETAINER
70 61563 — x| =] % 1 | HeEsE=—)L/R1T7(2) OIL TUBE, 95
71 61564 — x| =] % 1 | A<Ehime@) OIL WICK, 250
72 61565 — x| =] * 1 | HeEE=—)L/1T@3) OIL TUBE, 170
73 61566 — x| =] * 1 | sk 3) OIL WICK, 300
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RH I F%EERM% (CD) / ALTERNATING PRESSER FOOT LIFTER MECHANISM (CD)

BRES | |_|2 (2 lue
No. | PARTS No. |2 | Z| = |=5|QTY 2 % DESCRIPTION
1 38136 —[=*[*]| 1 [KFoiar—42—it SET SCREW, SOCKET M4X0.7 L=4
2 60124 —(=*[*]| 1 [KFoIar—2—(-71Y%) [POTENTIOMETER ASSY
3 60132 —[=*[*]| 1 [RFoiar—2—HEfttk SETTING PLATE, POT-METER
4 60204 —|—=|*|*| 1 |RFoiat—2—HEfttki |[BOLT, SOCKET M4X0.7 L=6
5 31207 — = *|[*| 1 |KRTFUYAIAF—BIRLETYS v~ |WASHER, PLAIN M 4
6 60123 —|=|*|*| 1 |cDoYyH—ER) CYLINDER ASSY
7 60123-01 —|[=|*[*]| 1 [cDy Ui — CYLINDER
8 60123-02 — =[] 1 |z JOINT
9 60123-03 —|—=|*|*| 1 |Ha1L29— SILENCER
10 | 60123-04 —|[=*[*] 2 [cD yss—it BOLT, SOCKET M3X0.5 L=45
11 | 61543-01 —|—=|*|*| 1 |cDVYLH—FHI7—F2-7 AR TUBE, 1180
12 | 60131 —[==*[*]| 1t [—WwFrvorL KNUCKLE
13 | 38975-03 —|—=|*x|[*x| 1 |3x948H/\—@3P) CONNECTOR COVER (3P)
14 | 38976-08 —|[=*[*| 1 [2%54@P) CONNECTOR (3P)
15 | 30187 —|—|*|[*x]| 3 |aRrssEY PIN CONTACT
16 | 60542C —[=|*[*]| 1 [KFriart—a—tyr POTENTIOMETER COMPLETE

24991\ % (

BT) .~ QUICK REVERSE MECHANISM (BT)

BAES —|= ;f e
No. | PARTS No. g % ;; = [QTY m & DESCRIPTION
1 60207 —[=[*[*| 1 |[BTEHHE) CYLINDER CONNECTION ASSY
2 B100511 —|—=*x|*]| 1 [/SvyHL/-$BLAL SCREW 4.76X32 L=6.5
3 B149094 — =1 *|*| 1 |BT:E&KHS- STUD S-LEVER
4 BS01304 —|—=[*x]|*]| 1 |BTE#LHKEDRL SCREW 6.35X28 L=18
5 B149095 —|=|*|*| 1 |BTE{EES WASHER, PLAIN 6
6 60205 —[=*[*| 1 [BT>YLH-(R) CYLINDER ASSY
7 60205-01 —[=*[*] 1 [BT>) oS- CYLINDER
8 60192-02 — = [*] 1 |z JOINT
9 60123-03 —[=*[*| 1 [HaLo9- SILENCER
10 | 61543-02 —|—=|*x|*x| 1 |BTRBT7—F2-7 AIR TUBE, 1020
11 60206 —|=1*|[*] 1 |BTSULA-FtiR SETTING PLATE, CYLINDER
12 | 35034 —|[=*|*]| 2 [BT> ULS-1t BOLT, SOCKET M6X1 L=20
13 | 28578 —[=|*[*]| 2 [BTYUA-1LTYS %- WASHER, SPRING 2-6
14 | 60209 —[=*[*]| 1 [ZWwrvor KNUCKLE
15 | 30804 —|=1*[*] 1 |ZWFryoiLFrvbk NUT, 3 M6
16 | 18065 —[=|*|*]| 3 [BTYUUA-EftiRit BOLT, SOCKET M5X0.8 L=14
17 | 90625 —|—|*|*| 38 |BT>UUF-FZRETvi v- [WASHER, SPRING 2-5
18 | 30715 —|—=|*x[*]| 1 |ZWwFrvoILEY COUPLING PIN
19 | 4839 —|[=|*|*]| 2 |[ZWwFvoiLELLEDEH RETAINING RING, E4
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R A vFBH{% (FL) .~ KNEE SWTCH MECHANISM (FL)

FEHR(vFE% (BT, CD, DS) .~ MANUAL SWTCH MECHANISM (BT, CD, DS)
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RAALyFER (FI:)

.~ KNEE SWTCH MECHANISM (FL)

BAES —|= Slues
| — | = 'nl_o
No. | PARTS No. g % = (=2 |QTY An £ DESCRIPTION
1 60541C —[=*[*]| 1 [BRRAYyFEIF KNEE SWITCH ASSY
2 B142026C | —|—|* | x| 1 |[RAvyFEfHIT4E ) KNEE SWITCH SHAFT ASSY
3 B142026 — = *x|*x| 1 |RAvFEUTIFHIE KNEE SWITCH SHAFT
4 B142027 — = *[*x| 1 |RAOyFETITiES BRACKET, ;SHAFT
5 B100463 — = *x[*x| 1 |RAyFEFIFELERC BOLT, SQUARE 5/16X18 L=13.5
6 B114967 — =] *|*| 1 |RAyFEREFFERMY/S— | STOPPER, ;K-LIFTER PLATE
7 B110087 — = * x| 1 |RAyFEFIFiEL BOLT 15/64X28 L=8
8 60541 —[—=]*|*| 1 |BRAYFHE) SWITCH & CONNECTOR ASSY
9 60541-03 —|—=*x|*| 1 |BRCYyF-ETHiR(HH) SWITCH & SETTING PLATE ASSY
10 | 30187 —|—=|*|*]| 2 [z3axrs4E> PIN CONTACT
11 30185 —|=1*|[*] 1 |axs4—P)6P NYLON CONNECTOR
12 | 30151 —|=*|[*]| 1 |aRxv2—Hh/\—6P PLUG COVER, #14
13 | 30750 —|=1*|*]| 1 |#&FNAIF BAINDING BAND
14 | 40253 —| = *x|*x| 4 |BRXAyFEFFTFRL WOOD SCREW, FLAT M4.1X25
FEFAA(yFEE&R (BT, CD, DS) / MANUAL SWTCH MECHANISM (BT, CD, DS)
HRES | |22 |x=
Sl L E s
No. | PARTS No. (=2|£ |5 |= |QTY m A DESCRIPTION
1 61540C —|=|*|*x| 1 [R4vyFtyr SWITCH COMPLETE
2 60177 —|=*|*x| 1 [RAyFHh/— SWITCH COVER
3 60175 —|[—=]*|*| 3 |RAYFUB-15KKSIN) SWITCH, UB-15KKS1N
4 60176 —|—|*x|*| 2 [RAYF(UB-15KKS1M) SWITCH, UB-15KKS1M
5 60184 —|—=|=*|[*x| 5 |LVX LENS
6 60170-01 —|—|*|*x| 1 [#LEAELT—Y QR PUSH BUTTON MARK, QR
7 60170-02 —|—=|*|*x| 1 [#LEKR2><Y—% CD PUSH BUTTON MARK, CD
8 60170-03 —|—|*|*x| 1 [#LEARELT—YBC PUSH BUTTON MARK, BC
9 60170-04 —|=|*x|*x| 1 [#LKRIT—YHS PUSH BUTTON MARK, HS
10 | 60170-05 —|=|*|*x| 1 |#HLKRE>IT—Y PC PUSH BUTTON MARK, PC
11 | 60183 —|=1*|*| 5 [#LKZ> PUSH BUTTON
12 | 61541 —|=[*|[*x| 1 |R4yFH¥—TIL HARNESS
14 | 60467 — =1 *|*x| 1 |axvaE> PIN CONTACT : LLF-01T-1.3E
15 | 61542 —|—=|*|*x| 1 |BTRAYF¥—TIL HARNESS COMPLETE
17 | 60479 —|=*|*| 1 |axrss—H/\—15P CONNECTOR CAP
18 | 60466 —| = *|*x| 1 |axy4—15P NYLON CONNECTOR
19 | 30750 — = *|*| 1 |#EENAIK CABLE TIE
20 | 60178 —|—=|*|*x| 1 [RAvFHh—iR SWITCH COVER PLATE
21 | 37288 —|—=|*|*x| 2 |[RAvFh—Lt SCREW M4X0.7 L=5
22 | 60204 — =] *|*x| 2 |RAvFH\—iRL SCREW M4X0.7 L=6
23 | 31207 —|=|*|*x| 2 |RAYFH/\—HRIETv>¥— |WASHER, PLAIN M 4
25 | 60543 — = *|*x| 7 |axvaE> PIN CONTACT : LLM-01T-1.3E
26 | E201271 — = x| *| 2 [|#EH 270Q1/4W
27 | 60181-01 —|=|x|*x| 2 |&E8m: WIRE
28 | 60543 —|=|*|*x| 2 [aRVFEABTAAYyFH) |PINCONTACT :LLM-01T-1.3E
29 | 60572 — = *|*| 2 |WEF2L—T HEAT SHRINKABLE TUBE 5X3X5
30 | 60573 — = *|*| 2 |WEFL—T HEAT SHRINKABLE TUBE
31 | 60618 —| = *|*x| 2 |Fg#EF21—T PROTECTIVE TUBE
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2 ER8{%.~ AIR PRESSURE MECHANISM
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2 ER8{%.~ AIR PRESSURE MECHANISM

HRES | |_|122 %=
MR
No. [ PARTS No. § 3 = = |QTY AT £ DESCRIPTION
1 1 0 1
1 61960C — = *x|*| 1 |BEEALYNGE) SOLENOID VALVE SET, 4
2 61959 — = x| x| 1 |TBHFGE) SOLENOID VALVE ASSY, 5
3 61960-10 —| = *x[%| 1 |aks4448 CONNECTOR ASSY, 4

FL) ~ PRESSER FOOT ACTUATOR MECHANISM(FL)

N

W27 7F1I—38%

HaES G

T LS

No. [ PARTS No. § =S éaé = QTY fh 4 DESCRIPTION
1 1 1 1

1 60172 — =% |[*x]| 1 |FLOYLH—ER) CYLINDER ASSY

2 60172-01 —|=1*[*x] 1 |FLOYLHE— CYLINDER

3 60172-02 —=*[*]| 2 |w= JOINT

4 60172-03 — = *[*x]| 2 |FL YA —itRL BOLT, SOCKET M5X0.8 L=45

5 60174 — = *[*x| 1 |FL YA —LAl SCREW

6 28070 — = *[*x]| 1 |FLOYLA—BHQLF v NUT, 3 M8

7 61543-03 —|—|*|*| 2 |(FLAZT7—Fa21—7 AIR TUBE, 1050
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ax49%. 5 —7 )L~ CONNECTORS AND CABLES
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ax49%. 5 —7 )L~ CONNECTORS AND CABLES

1
[ el

BRES | |_|2 (2 lue
No. | PARTS No. g % ;; ;%, QTY T £ DESCRIPTION
1 60481 —=*|*x]| 1 |EBgF CRIMP-TYPE TERMINAL
2 60480C —[=*[*| 1 |7—RERE) GROUNDING WIRE COMPLETE
3 30150 —|[=|*|*| 1 [3axs%8H/—6P CONNECTOR CAP 6P
4 17376 —|[=*[*]| 1 [ao526P CONNECTOR 6P
5 60565C —|—=|*|*| 1 |BRAYFr—TIL HARNESS FOR KNEE SWITCH
6 BS03815 —|—=|*|[*| 1 |axs8Hh/— 12P CONNECTOR CAP 12P
7 B153969 —|=|*|[*| 1 |axoz12P CONNECTOR 12P
8 61569 —|—=*x|*| 1 [#¥—TILHU5>F 13N CABLE CLAMP 13N
9 30025 —| = *[*x| 1 |7ysy— WASHER
10 | 8040 —|—=|*[*| 1 |45>FitRl SCREW 9/64X40 L=8
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tIEsB8{% 1.~ ACCESSORIES 1
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TEmER 1./ ACCESSORIES 1

BAES _ §_ ‘;-j e

No. | PARTS No. |3 | S| |5 |QTY 2 % DESCRIPTION

1 NO124 * [—|[*[—| 3 |& DPx17 #24 NEEDLE DPX17 (#24)

* NO124 —|*|=|=*| 4 |& DPx17 #24 NEEDLE DPX17 (#24)

2 15041 x|[—|[*x|=| 3 [REV BOBBIN

* 15041 —|*x|=[*x| 4 [KREV BOBBIN

3 1872 *[*[*[*[ 1 |RALVF(.5MM) HEXAGONAL WRENCH, 1.5

4 19456 *[x[*x[*x[ 1 |[RALVF2MM) HEXAGONAL WRENCH, 2

5 19457 * [k [* x| 1 |RALUF25MM) HEXAGONAL WRENCH, 2.5

6 19458-A x| x| x| x| 1 |AALUFEMM) HEXAGONAL WRENCH, 3

7 19459 x [ x| x| %[ 1 [RALVFAMM) HEXAGONAL WRENCH, 4

8 19460 x| x| x| x| 1 |RALVFEMM) HEXAGONAL WRENCH, 5

9 25649C x| x| x| % | 1 |FSq/\—4548 SCREW DRIVER COMPLETE
13 | 60699 x [ x [ * (x| 1 |RAHELQLEL SCREW DRIVER, HEXAGONAL 2.5
14 | 19462 x [ x[*x[*x| 1 |AFRLUF DOUBLE WRENCH

15 11196 —|*x|—=|*x| 1 [Evtyr TWEEZERS

16 | 8132-A * | x| x| %] 1 |ZPRE ACCESSORY BAG

17 | 8124 x [ x[*x[*x| 1 |22 hn— MACHINE COVER

19 | 11169-B * [ *[* x| 2 |IDUELT(AFXELY) MACHINE HINGE CONNECTION
20 | 11170 * [ x [ * [ x| 4 |ZTDUEDD(AFEID)IE |SCREW 6.75X24 L=75

21 11171 x| *x[*x[*x| 2 |[Z2oEL 2T MACHINE HINGE CONNECTION CUSHION
22 | 6052 * [ * [ %[ %[ 4 |ZTDUEVDRIFIEHARL |WOOD SCREW

24 | 60386 * [ * [ * [ %[ 1 @S OIL PAN

26 15081 * [ x| x| x| 6 [HAZITEFIFHRL WOOD SCREW

27 | 15082 x [ x[x %[ 1 ATA POLY OILER

28 | BS53188 x|[x|[x x| 2 |2—F—=+0B) CORNER SUPPORT

29 | B148890 x[*x[*x[*x| 2 |23—F—=FA) HEAD CUSHION

30 | 6055 * [ % [ %[ %[ 2 |3—F—F(F(A)ILET NAIL

31 BS53190 [k | x| x| 2 |EAZRERT LRSEE SPACER, C-SUPPORT

32 | BS53189 x| x| x| x| 2 |a—F—=+3 LFEEE SPACER, H-CUSHION

36 | 60478-AC | x| *x|—|—| 1 |BLFER) KNEE LIFTER ASSY

37 | 61868 x| x| —|—| 1 |BRETFH#F BRACKET, KNEE LIFTER

38 | BS34868 * [ x| —|—| 1 |BHTEH) KNEE LIFTER PAD ASSY

43 | 61869 x|[x|[—[=| 1 |BLEF#EFTH SPRING

44 | 17066 x| *x|—|—=| 1 |BLEFEFETHRL SCREW H/S M8X1.25 L=10
45 | 11193 * [k | x| *x| 1 |FANEVD OIL TANK

46 | 8125 x [ x| [ x| 1 [smEL OILER

47 | 35254 * [—|*x|—| 1 |RIItEyrOKRER) THREAD STAND ASSY (FOR ONE NEEDLE)
47-1 | 10947 —[*|[=[*]| 1 [HRiItyvrQEER) THREAD STAND ASSY (FOR TWO NEEDLE)
48 | 60012 —[=*[*]| 1 [3—FKH/r— CORD COVER

49 | 60374 — =% %] 1 |#EHNAUF BAINDING BAND

50 | 61575 x| x| x|*x| 1 |GEESXAZIE HEAD REST

51 | 6035 * [ x| —|—| 1 |BEF#FEHRLERC SCREW 3/32X56 L=2.7

52 | 61868C * [ * [ — = 1 |BRLEFH#F R BRACKET, KNEE LIFTER ASSY
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TiE&mBE{% 2 .~ ACCESSORIES 2
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HERMEE 2. A

CCESSORIES 2

BaAES —|= :2 e
No. | PARTS No. g cé\,‘_gl ;; g QTY T £ DESCRIPTION
1 61527 W % [* [ %] 1 RNJLEH—F (#8) BELT GUARD COMP.
2 61527-01 x [ *[*x[*x | 1 |N)LMT—KA) BELT GUARD (A)
3 61527-02 x [ *[*[*x| 1 |N)MT—K(B) BELT GUARD (B)
4 61527-03 * x| x|*x| 1 |R)LFT—F(C) BELT GUARD (C)
5 28138 x| x| x| x| 3 |N)M—K(B)ILE SCREW, M6X1 L=10
6 10599 x [ % | x| x| 3 [R)FF—F(B)IET YL v+— |WASHER
7 28138 x| x| x| x| 4 |N)LMT—FK(C)1E SCREW, M6X1 L=10
8 10599 x| x| x| x| 4 |N)LMFT—F(C)IETYI v— |WASHER
9 34629 * [ x| k| x| 3 [RJFH—F(A) L SCREW, M4X0.7 L=8
10 | 17529 x| x| % | %[ 1 |BHBXZE SYNCHRONIZER SUPPORT
11 | 37102 x| x| x| x| 2 |BRHEHBIXAEEETSTVE NUT M6X1
12 | 70724 x| x| x| x| 1 [HBEFRI—FIFUT CABLE CLAMP
13 | 30046 x| x[*x x| 1 |O—FHZUTIE SCREW, M4X0.7 L=6
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HF— % TABLE OF GAUGE PARTS

*

*

*

*

*

Fa - - T4H—
&t FHHRGE) P Rz (FH) Rz H—p
INNER
GAUGE size| NEEDLE THREAD OUTER FINGER
CLAMP GUIDE PRESSER PRESSER GUARD
ASSY FOOT FOOT
: WITH SCREW
inch mm
1/8” | 32 61250C 60624-A 10282C 10182 10937-01
3/16”| 48 61251C 60624-A 10283C 10183 10937-01
1/4” | 64 61206C 60624-A 10285C 10185 10937-01
5/16”| 7.9 61252C 60624-A 10286C 10186 10937-02
3/8” | 95 61253C 60625-A 10287C 10187 10937-02
1/2” | 127 |  61254C 60625-A 10289C 10189 10937-04

* 4% P13F 305 / OPTION AT EXTRA COST

=~ o *!!!!.i-
[ ~>
a 1]
= gtiRt &
AN
$tih SR wym | EREE ) SIRTIR g5 £UiR
(A1) / (#)
THROAT FEED THROAT THROAT THROAT
GAUGE SIZE| ' T DOG PLATE PLATE SUB- | PLATE BASE | BED SLIDE
SUPPORT COVER COVER
. (FRONT)/(REAR) | (FRONT)/(REAR) | (FRONT)/(REAR)
inch | mm
1/8” | 3.2 14543 6160701 14508 14523 14512 12231
3/16”| 48 14545 61607-03 14509 14525 14513 12232
1/4” | 64 14546 61607-05 14509 14526 14513 14517
5/16”] 7.9 14547 61607-06 14509 14527 14513 14517
3/8”| 95 14548 61607-07 14509 14528 14514 14517
1/2” | 127 14549 61607-08 14510 14529 14514 14518

* 4% P3F 305 / OPTION AT EXTRA COST
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SEIKO SEWING MACHINE CO., LTD.
2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,

273-0018, Japan
TEL: 81-47-420-3561(Overseas dept.)
FAX: 81-47-420-3560
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